SE

Bruksanvisning

DK Betjeningsvejledning

NO Bruksanvisning

Fl Kayttoohjeet ja osaluettelo
EE Kasutusjuhend

LV Instrukcija/LietoSanas pamaciba
LT Eksploatacijos instrukcija
Ccz Navod k obsluze

SK Navod na pouZitie

AT/DE Gebrauchsanleitung

PL Instrukcja obstugi

GB Operating Instructions

IE Operating Instructions




Bruksanvisning

[30075] Manuell staplare

= ((((f

..... s
i o
" -
1

Obs! Agare och anvandare MASTE lasa och forsta
den har manualen innan produkten anvands.

Version 1.0 OVANTAT MYCKET™



Denna staplare ar gjord av
hogkvalitativt stél och &r konstruerad
for att vara talig, palitlig och
anvandarvanlig. For att sakerstélla ratt
anvandning och operatérens sakerhet
skall denna instruktionsbok lasas innan
anvandning.

Obs!

Informationen i instruktionsboken &r
baserad pa de data som var aktuella
vid tidpunkten for tryck. Tillverkaren
reserverar sig réttigheten att ndr som

helst géra &ndringar i produkten.

1. VARNING

1)
2)

3)
4)

5)
6)

7)
8)

Placera ej hander eller fotter under plattformen.

Det ar forbjudet att sta framfor eller bakom plattformen nar staplaren
forflyttas.

Staplaren skall ej forflyttas nar den hojs upp. Lasten kan trilla av och
orsaka skada.

Placera ej fotter framfor hjulen nar staplaren &r i rorelse vilket kan orsaka
skada.

Overbelasta ej staplaren.

Uppmarksamma underlaget nar staplaren forflyttas sa att inte lasten
faller av.

Anvand inte staplaren pa lutande underlag.

Staplaren skall ej anvandas till att transportera personer.

2. UPPMARKSAMMA

1)
2)

3)
1)
4)
5)

6)

Anvéandaren bor l&sa instruktionerna innan staplaren anvands.
Staplaren skall anvandas for att lyfta eller sanka den last som ligger
inom dess kapacitet och skall ej anvandas till annat.

Staplaren skall endast anvandas av en kunnig och auktoriserad person.
Sank inte lasten for snabbt ifall att en skada skulle intraffa.
Uppmarksamma lastens kondition. Sluta gensat arbetet om lasten blir
ostabil.

Om lasten &r pa vag att falla av vid sankning, sluta genast att séanka
plattformen.

Lasta ej pa sidan eller &nden. Lasten maste distribueras pa minst

80% av plattformens area.

Anvand inte staplaren till ostabil, obalanserad 16s last.

Serva staplaren enligt service instruktionerna.

Modifiera ej staplaren utan tillverkarens skriftiga medgivande.

Ingen last far forekomma pa staplaren nar den skall servas och sakerhets
stopp skall anvandas for att forhindra att plattformen sanks ner.
Staplaren &r inte konstruerad for att tala vatten. Anvand staplaren i torra
forhallanden.

3. DAGLIG INSPEKTION

Daglig inspektion ar effektivt for att finna fel pa staplaren. Kontrollera staplaren
efter féljande punkter innan anvandande.

Leta efter repor, sprickor eller bojningar pa staparen.
Kontrollera om det ar nagot oljelackage fran cylindern.
Kontrollera den vertikala lutningen pa staplaren.
Kontrollera att hjulen rullar jamnt och mjukt.
Kontrollera att bromsen fungerar.

Kontrollera att alla bultar och muttrar &r atdragna.

Uppmérksamma!
Anvénd INTE staplaren om négot fel hittas.

4. ATT ANVANDA STAPLAREN

4.1 Hur bromsen anvéands

Uppmérksamma!

Bromsa staplaren nar den inte forflyttas for att férhindra att den plétsligt rér
pé sig.

Bromsen ar férsedd med en bromspedal pa hoger sida.

1) Tryck ner pedalen fér att bromsa hjulet.
2) Lyft upp pedalen for att slappa pa bromsen.

4.2 Att hoja plattformen

Varning!

Overbelasta INTE staplaren. Stanna inom dess listade kapacitet.

Lasta INTE ute pa sidorna eller &nden av plattformen. Lasten maste disribueras
pé minst 80% av plattformens area.

Onskad héjd pé& plattformen fas genom att pumpa pa fotpedalen. Plattformen

hojs inte mer efter att den har natt sin hogsta position &ven om fotpedalen trycks
ner. Plattformen sjunker lite efter att den har natt sin hdgsta position.

4.3 Att sénka plattformen
Varning!
Placera inte hander eller fotter under plattformen.

Vrid knoppen moturs sa sjunker plattformen.

5. SPECIFIKATIONER

Modell 5;"“““ Plattform :"o‘:ﬁ ﬁf‘aﬁ' Hjul mm | Vikt kg
FPO485 | 400 650 x 550 | 220-850 @150 | 70
FPO412 | 400 650 x 550 | 220-1200 @150 | 76
FPO415 | 400 650 x 550 | 220-1500 2150 | 86

6. UNDERHALL

6.1 Smorj alla delar varje manad som namns har under:
1) Axel och lager for hjulen - Fett
) Lank tapp - Olja

3) Pedal tapp - Olja

4) Lank - Fett

5) Smodrj nippel - Fett

6.2 Byt hydraulisk olja varje ar.

2| 035-180 500 * ajprodukter.se



7. DELLISTA MAST

FP126

Broms

FP127

Pedal

FP128

Fjaderbricka

FP129

Skruv

FP130

Lasring

FP131

J20X79 axel

Nr. Beskrivni Antal FP109 | Handt 1
r eskrivning andtag FP118 | Ram ]
FP101 | Bord 1 FP110 | Skruv 2
FP119 | Skruv 1
FP102 | Skruv 2 FP111 | Bricka 2 -
FP120 | Bricka 4
FP103 | Mutter 6 FP112 | Mutter 2
FP121 | Lager 2
FP104 | Lasmutter 2 FP113 | Skruv 4 -
FP122 | Styrhjul 2
FP105 | Rulle 4 FP114 | Mutt 2
. utter FP123 | Hjulfaste 1
FP106 | Bussning 4 FP115 | Fjaderbricka 2 N
FP124 | Lasmutter 2
FP107 | Bricka 4 FP116 | Bricka 4 — -
FP125 Hjulfaste for ’
FP108 | Skruv 4 FP117 | Fjaderbricka 4 broms

FP132

Lager

NN D= ===

FP133

Hijul

3 | 035-180 500 * ajprodukter.se




8. DELLISTA HYDRAULIK

248

27 246
218
219
218 247

No. Description Qty.
FP201 | Pumpkolv 1 246
FP202 | Fjaderhylsa 1
FP203 | Fjader 1
FP204 | O-ring @19X2.4 | 2 220
FP205 | Bricka 1 % 991
FP206 | Smorjnippel M6 | 2
FP207 | Axel 1
FP208 | Kula 6.35 3 201
222
FP209 | O-ring @11x1.9 | 2 /
FP210 | Skruv M6x10 4 202 ~—
FP211 | Lashylsa 1 210
FP212 | Skruv 1 203 / 211 244
Fp213 | Hader 1 -
@19x2x12 004 |_~ 210
FP214 | Lashylsa 1
205 — 209 206
FP215 | Skruv M5x10 1 .
FP216 | Hand [~ 209
andtag 1 204 243
FP217 | Dammtaining | 1 &('@ 241
FP218 O-ring 5 208 - (}
@30x25x1.5 '
Bricka 2 238
FP219 | p3oxosx1 5 ! >
- 240 A 224
e | E0 m |
’ & T 226
FP221 | Skruv M8x12 1 o W@
FP222 | Pumphus 1 226 103 232 l 255
FP223 | 777 1 [ r)-\"'] 1 237
Fiader O %30 208 {54._("0
FP224 @3x10x26 2 208 227 299 231 230 229 236
FP225 | Distans @12x24 | 1
Justeringsskruv
FP226 | \114x15 2
FP227 | O-ring @18x2.4 | 1 285 539
FP228 | Skruv M14x1.5 1
FP229 | Skruv M10x10 | 2
FP230 | Packning @10 2 FP244 | Gummi 1
FP237 Fj&aderbricka 1
FP231 | Fjader 2 @10 FP245 | Kolv 1
FP232 | Lasring @9 2 FP238 | Kula @95 1 FP246 | Kedijefaste 2
Fp233 | Iryckrulle 1 FP239 | Mutter M8 1 FP247 | Kedja 1 —
J30x14x20 FP252 | Lé&sring @12 2
: FP240 | Skruv M8x30 1 FP248 | Kedjeskydd 1 :
FP234 Bussring 1 FP253 | Kugghjul 1
@14x12x20 FP241 | Lasring @15 1 FP249 | Skruv M8x16 1 Buser
FP235 | A ' FP25a | oo 2
xel @12x44 1 FP242 | Pedal 1 FP250 | Kedjeskydd 1 @14x12x20
FP236 | Mutter M10 1 FP243 | Faste 1 FP251 | Axel @15x61 1 FP255 | Pedalfaste 1

4 | 035-180 500 * ajprodukter.se




Forsakran om overensstammelse
AJ Produkter AB forsakrar harmed att:

Produkt: Manuell staplare
Artikel nr.: 30075 (PS0415)
Overensstimmer med direktiv: 2006/42/EC

Harmoniserande standarder:

Tillverkare: Noblelift Equipment
Changzhou Road, Taihu
Changxing, Zhejiang
China

Halmstad 2016-03-01

|
'/.r“./ r 4
C—r" L
/"J,“

Edward Van Den Broek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukter.se



Betjeningsvejledning

[30075] Stabler

fs-j '

= (L

.... s
i (ry
" -
1

Bemaerk: Ejer og operatar SKAL leese og forsta
denne driftsanvisning fer brug af dette produkt.

Udgave 1.0 OVERRASKENDE MEGET™



Tak fordi du har valgt denne
stabler. Stableren er fremstillet af
kvalitetsstél og er holdbar, pélidelig

og brugervenlig. Af hensyn til din
sikkerhed og korrekt betjening skal du
leese denne vejledning omhyggeligt,
inden stableren tages i brug.

Bemeerk:

Alle oplysninger i denne vejledning
er givet ud fra de tilgaengelige data
pa udgivelsestidspunktet. Fabrikken
forbeholder sig til enhver tid ret til

at foretage eendringer ved egne
produkter uden forudgaende varsel
og godkendelse. Derfor bar man altid
tjekke for eventuelle opdateringer.

1. ADVARSLER

Pas pa, at haender eller fadder ikke kommer ind under stableren.
e Der ma ikke veere personer foran eller bag bordet, nar stableren er i
beveegelse.
Stableren kan ikke kegre samtidig med at den lgfter. Det skal forhindre skader
ved at last falder ned
Undga kvaestelser. Seet ikke fedderne foran styrehjulene.
Undlad overlast.
Hold @je med karevejen under transporten for last, der falder af.
Brug ikke stableren pa skra flader.
Persontransport er ikke tilladt.

2. ADVARSEL

* Operatgren skal leese anvisningerne fer brug af stableren.

e Stableren anvendes til at haeve og seenke last inden for sin lgfteevne og ma
ikke anvendes til andre funktioner.

e Stableren ma kun betjenes af dertil uddannede og godkendte personer.

For at forebygge tilskadekomst ma lasten ikke seenkes hurtigt.

Veer omhyggelig med lastens placering. Stands arbejdet, hvis lasten ikke er

stabil.

* Brems omgaende stableren, hvis lasten er ved at flytte sig eller falde ned.

Lasten m& IKKE veere koncentreret i en af enderne eller siderne. Lasten skal

fordeles pa mindst 80 % af bordets areal.

Benyt IKKE stableren med ustabile eller Igst laessede laster.

Udfer vedligeholdesarbejder iht. vedligeholdelsesanvisningerne.

FJERN lasten fra stableren, og brug en sikkerhedsstopper, sa stableren ikke
saenkes, nar der foretages vedligeholdelsesarbejder.

Stableren er ikke konstrueret til at veere vandteet. Brug stableren under tarre
forhold.

3. DAGLIGT EFTERSYN

Det daglige eftersyn er en effektiv made at finde fejlfunktioner eller fejl ved
stableren. Kontrollér stableren mht. felgende punkter fer ibrugtagning.

* Kontrollér for ridser, bajninger eller revner pa stableren.

o Kontrollér, om der leekker olie fra cylinderen.

o Kontrollér stablerens vertikale forskydning.

o Kontrollér, at hjulene beveeger sig frit.

® Kontrollér, at bremsen virker.

e Kontrollér, at alle bolte og meatrikker er spaendt.

Advarsel:
Stableren ma IKKE anvendes, hvis der er fejl eller mangler.

Foretag IKKE eendringer af stableren uden skriftligt samtykke fra producenten.

4. BETUENING AF STABLEREN

4.1 Brug af bremsen

Advarsel:
Brems stableren, nar den ikke er i bevaegelse for at undga, at den pludselig
seetter i gang.

Bremsen er forbundet med det svingbare gaffelhjul pa hgjre side.
1) Treed pa bremsepedalen for at bremse hjulet.
2) Slip bremsepedalen for at lasne bremsen.

4.2 Haevning af stableren

Advarsel:

UNDGA at overbelaste stableren. Overhold den angivne lafteevne. Lasten ma
IKKE veere koncentreret i en af enderne eller siderne. Lasten skal fordeles pa
mindst 80 % af bordets areal.

Treed gentagne gange pa leftepedalen, indtil bordet nar den enskede position.
Bordet haeves ikke leengere, nar den hgjeste position er néet, heller ikke hvis der
treedes pa leftepedalen. Stableren seenker en smule, nar den hgjeste position er
naet.

4.3 Seenkning af bordet

Advarsel:
Pas pd, at haender eller fadder ikke kommer ind under stableren.

Drej knoppen mod uret for at fa stableren til at seenke.

5. SPECIFIKATIONER

Lofteevne Bord . Vaegt
Model Bord (mm N Hjul (mm

(kg) MM | Hojde (mm) | M1 (™M) | )
FP0485 400 650x550 220-850 @150 70
FP0412 400 650x550 220-1200 @150 76
FP0415 400 650x550 220-1500 @150 86
6. MAINTENANCE

6.1 Smer hvert af de punkter, der beskrives nedenfor, en gang om méaneden.
Smeresteder
* Aksel og hjullejer---lejefedt
e Kaedebolt ---olie
¢ Pedalled---olie
e Led---fedt

6.2 Skift hydraulikolie en gang om éaret.

2| +45 59 400 999 e ajprodukter.dk




114
115

7. STYKLISTE TIL MAST

Nr. Beskrivelse Antal
FP101 | Bord M10X68 1
FP102 | Bolt M10 2
FP103 | Matrik M10 6
FP104 | Lasemegtrik M10 | 2
FP105 | Rulle 4
Basning
FP106 #18x20x15 4
Spaendeskive
FP107 76 4
FP108 | Bolt M6x16 4

FP109 | Handtag 1
FP110 | Bolt M6x30 2
Spaendeskive
FP111 o6 2
FP112 | Metrik M6 2
FP113 | Bolt M10x30 4
FP114 | Mgtrik M20 2
FP115 | Laseskive @20 |2
Spaendeskive
FP116 210 4
EP117 Elastisk skive 4

@10

FP118 | Mastbasis 1
FP119 | Bolt M12 1
FP120 | Spezendeskive 4
FP121 | Leje 2
FP122 | Styrehjul 2
FP123 | Hjulramme 1
FP124 | Lasemetrik M12 |2
FP125 Hjulramme for ’
bremse
FP126 | Bremse 1

3 | +45 59 400 999 e ajprodukter.dk

15
FP127 | Bremsepedal 1
FP128 | Elastisk skive 1
FP129 | Bolt M12 1
FP130 | Stopring 4
Hjulaksel
FP131 B20X79 2
FP132 | Leje 6204 4
FP133 | Rulle @150x45 |2




8. LIST OF MAST

Nr. Beskrivelse Antal
FP201 | Stempelstang 1
FP202 | Fjederkappe 1
FP203 | Fjeder 1
FP204 | O-ring @19X2,4 | 2
FP205 | Spzendeskive 1
FP206 | Olieprop M6 2
FP207 | Aksel 1
FP208 | Stalkugle @6,35 | 3
FP209 | O-ring @11x1,9 | 2
FP210 | Bolt M6x10 4
FP211 Fastspaendings- 1
muffe
FP212 | Lasesplit 1
Fjeder
Fp213 @19x2x12 !
FP214 Fastspaendings- 1
muffe
FP215 | Bolt M5x10 1
FP216 | Handtag 1
FP217 | Stovring 1
FP218 | 0-ring @30x3,1 2
Spaendeskive
FP219 @30x25x1,5 !
Teetningsskive
FP220 J7,5x11x3 " !
FP221 | Bolt M8x12 1
FP222 | Pumpelegeme 1
FP223 Pumpevennl- y
spindel
Fjeder
Fp224 J3x10x26 2
FP225 | Split @12x24 1
Justeringsbolt
FP226 M14x1,5 2
FP227 | O-ring @18x24 1
Justeringsbolt
Fp228 M14x1,5 !
FP229 | Skrue M10x10 2
Teetningsskive
FP230 @10 2
Teetningsskive
FP231 210 2
FP232 | Stopring @9 2
Trykrulle
FP233 | Gaoxiax20 !
Basning
Fp234 @14x12x20 !

201

202

203

248

217

246
218
219
218 247

246

220

0‘\04/221

/ 222

210

244
21
204 | 210
205 — 209 206
[~ 20 y
204 ° 243
4'@ 241
208 win?
238
»
240 !
239 : 224
T 226
B LD
226
)
208
227 230 231
299 230 229
228
FP235 | Aksel @12x44 | 1 FP242 | Pedal ! s R 1
xelte
FP236 | Matrik M10 1 FP243 | Saede for pedal | 1
— FP244 | Gummikrave 1 FP251 | Aksel @15x61 1
FP237 | fSISSve T FP252 | Stopring @12 | 2
@10 FP245 | Stempelstang 1 pring
FP238 | Stalkugle @9,5 1 FP246 | Kaedeled 2 FP253 l*?:gdeudveks- ]
FP239 | Motrik M8 1 EP247 | Keede 1 _
FP254 Basning 5
FP240 | Bolt M8x30 1 FP248 | Keedeskeerm 1 B14x12x20
FP241 | Stopring 415 1 FP249 | Bolt M8x16 1 FP255 | Beslag 1

4 | +45 59 400 999 e ajprodukter.dk




Overensstemmelseserklaering

AJ Produkter AB bekraefter hermed, at:

Produkt: Stabler
Art.nr.: 30075 (PS0415)
Svarer til direktiv: 2006/42/EC

Harmoniserede standarder: -

Producent: Noblelift EQuipment
Changzhou Road, Taihu
Changxing, Zhejiang
China

Halmstad, d. 1/3-2016

S,
e /
fzr—.’--.‘-:_"?,..»—""'\}

L

Edward Van Den Broek
Produktchef, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukter.dk



Bruksanvisning

[30075] Ministabler

= ((((f

..... s
g .
h -
1

NB! Eier og operatar MA lese og forsta bruks-
anvisningen far produktet tas i bruk.

Versjon 1.0 OVERRASKENDE MYE™



Takk for at du bruker denne
ministableren. Ministableren er laget av
heykvalitetsstal og er holdbar, palitelig
og lett & bruke. For din egen sikkerhet,
og for riktig bruk, er det viktig at du
leser denne bruksanvisningen fgr du
bruker den.

Merk:

All informasjon her er basert pa
tilgjengelige data ved tidspunktet for
trykking. Fabrikken forbeholder seg
retten til & endre sine egne produkter
til enhver tid uten varsel og uten at det
forer til sanksjoner. Det foreslas derfor

at du a//t/q kontrollerer om det finnes 4. BRUKE MINISTABLER
oppdateringer.

4.1 Bruke bremsen

Forsiktig:

Bromsa staplaren nar den inte forflyttas fér att férhindra att den plétsligt rér
1. ADVARSLER 04 sig.

e |kke hold hender eller fgtter under plattformen
e Det er forbudt & sta foran eller bak plattformen nar stableren er i bevegelse
o Stableren kan ikke beveges nar den er hevet siden fallende gods kan fere til

Bromsen ar férsedd med en bromspedal pa hoger sida.
1) Tryck ner pedalen for att bromsa hjulet.
2) Lyft upp pedalen for att slappa pa bromsen.

skader
o |kke plasser fettene dine foran styrehjulene da det kan fere til personskader
* Enheten mé ikke overbelastes 4.2 Att héja plattformen
* VVeer oppmerksom pa veiens overflate under flytting s& gods ikke faller av Advarsel:
e |kke arbeid pa ujevnt underlag Ministableren mé IKKE overbelastes. Hold deg innenfor den angitte kapasiteten.
o Det er forbudt & transportere personer Side eller ende ma IKKE belastes. Lasten ma fordeles pa minst 80 % av
bordflaten.
2. FORSIKTIGHETSREGLER Trykk fJere gangerupé I@ftepedalen_till bordet nar gnsket posisjop. Bordet heves
ikke nar det har nadd hgyeste posisjon selv om man trykker pa leftepedalen.
¢ Operater skal lese instruksjonene fer trucken brukes Ministableren senkes litt etter & ha nadd hayeste posisjon.
¢ Denne ministableren brukes til & Igfte eller senke last som ligger innenfor
enhetens lgftekapasitet. Den skal ikke brukes til andre ting 4.3 Senke stableren
¢ Ministableren skal kun brukes av autoriserte personer som har fatt oppleering
o |kke senk lasten raskt da det kan fere til skader Advarsel:
e Vaer oppmerksom pé lastens plassering. Stopp bevegelser nar lasten ikke Ikke hold hender eller fotter under plattformen
ligger stabilt
e Nar lasten er i ferd med 4 forskyves eller falle av, ma du umiddelbart stoppe Vri bryteren mot klokken, s& synker ministableren
ministableren
¢ |KKE legg lasten pa siden eller enden. Lasten ma fordeles pa minst 80 % av
bordflaten.
¢ |[KKE bruk ministableren med ustabil, ubalansert eller Igs last. 5. SPESIFIKASJONER
e Gjennomfer vedlikehold i henhold til serviceinstruksjonene.
* Ministableren rpé IKKE modifiseres uten skriftlig tillatelse f[a produsenten. Modell Kapasitet Bord mm Bordhgyde Hjul mm | Vekt kg
® Ved service ma lasten fijernes fra ministableren, og det ma brukes stoppere for kg mm
& forhindre at den senkes.
¢ Denne ministableren er ikke vannavstgtende. Ministableren ma brukes i terre FP0485 | 400 650 x 550 | 220-850 2150 70
miljger. FP0412 | 400 650 x 550 | 220-1200 @150 76
FP0415 | 400 650 x 550 | 220-1500 @150 86
3. DAGLIG INSPEKTION
Daglig inspeksjon er en effektiv méate & finne problemer eller feil pa ministableren
pa. Kontroller fglgende far ministableren brukes. 6. VEDLIKEHOLD
* Se etter riper, bulker eller sprekker p& ministableren. 6.1 Smor alle punkt som er beskrevet nedenfor, hver méaned:
o Kontroller om det er oljelekkasje fra sylinderen Smerepunkter
® Kontroller om det er vertikal kryping i ministableren * Hjulakslinger og lagre — smarefett
o Kontroller at hjulene beveger seg jevnt e Lenkepinne - Olje
e Kontroller rivens funksjon * Pedalkoblingspunkt — Olje
* Kontroller at alle bolter og muttere er stramme o Lenke — Smarefett
® Smgrenippel — Smerefett
Forsiktig:
IKKE bruk ministableren hvis det avdekkes problemer eller feil 6.2 Bytt hydraulikkolje hver 12. méned

2|67 02 42 00 * ajprodukter.no



114
115

15
7. MASTLISTE
Nr. Beskrivelse Antall FP109 | Handtak 1 FP118 | Mastbase 1
FP101 | Bord M10 X 68 |1 FP110 | Bolt M6 x 30 2 FP119 | Bolt M12 1
FP102 | Bolt M10 2 FP111 | Skive J6 2 FP120 | Skive 4 FP127 | Bremsepedal 1
FP103 | Mutter M10 6 FP112 | Mutter M6 2 FP121 | Lager 2 FP128 | Elastisk skive 1
FP104 | Lasemutter M10 | 2 FP113 | Bolt M10 x 30 4 FP122 | Styrehjul 2 FP129 | Bolt M12 1
FP105 | Ruller 4 FP114 | Mutter M20 2 FP123 | Hjulramme 1 FP130 | Lasering 4
FP106 ggrl(n%@ 18 x 4 FP115 | Léaseskive 2 FP124 | Lasemutter M12 | 2 FP131 gl;sohr)\(g?g)r ruller 5
FP116 | Skive @10 4 FP125 Hjulramme for ’
FP107 | Skive J6 4 ) ) bremse FP132 | Lager 6204 4
FP117 Elastisk skive 4
FP108 | Bolt M6 x 30 4 @10 FP126 | Bremse 1 FP133 | Ruller @150 x 45 | 2

3| 67 02 42 00 * ajprodukter.no




8. MASTLISTE

Nr. Beskrivelse Antall
FP201 Pumpestempel- 1
stang
FP202 | Fjeerdeksel 1
FP203 | Fjeer 1
O - ring @19
FP204 | 24 2
FP205 | Skive 1
FP206 | Oljeholder M6 2
FP207 | Aksling 1
FP208 | Stalkule ¥6,35 3
FP209 O -ring @11 5
x 1,9
FP210 | Bolt M6 x 10 4
FP211 | Festemansjett 1
FP212 | Anslagspinne 1
FP213 Fjeer @19 x 2 1
x 12
FP214 | Festemansjett 1
FP215 | Bolt M5 x 10 1
FP216 | Handtak 1
FP217 | Stevring 1
O -ring @30 x
FP218 25%1.5 2
FP219 Skive @30 x 25 ’
x 15
Forseglings-
FP220 | skive @7,5 x 1
11x3
FP221 | Bolt M8 x 12 1
FP222 | Pumpehus 1
FP223 Purnpevennl— 1
spindel
Fjeer @3 x 10
FP224 © 96 2
FP225 | Pinne @12 x 24 1
Justeringsbolt
FP226 M14% 15 2
O -ring @18
FP227 2.4 1
Justeringsbolt
FP228 M14 x 1,5 !
FP229 | Skrue M10x 10 | 2
Tetningsskive
FP230 @10 2
FP231 | Fjeer 2
FP232 | Lasering @9 2
Trykkrulle @30 x
FP233 14 % 20 1
FP234 Foring @14 x 12 1
x 20

201

202

203

204
205

204

248

217

246
218
219
218 247

246

220

0‘\04/221

/ 222

_/
210
» 244
210
L 209 206
209 . 243

q .
. ':@ 7 241

238
210 239 s 24

. 226
& LD

226
{\
208
230
227 599 231 230 229
228
FP23s | SN @12 1 FP242 | Pedal 1
FP250 | Deksel 1
FP236 | Mutter M10 1 FP243 | Szede for pedal 1 P
- FP244 | Gummikrave 1 Fp2s1 | ~KSling O15 1
FP237 Elastisk skive 1 x 61
10
4] FP245 | Stempelstang 1 FP252 | Lasering @12 2
FP2 alkul 1
38 | Stalkule @9,5 FP246 | Keedeled 2 FP253 | Kjettinggir ]
FP239 | Mutter M8 1
utter FP247 | Keede 1 Fp25a Foring @14 x 12 )
FP240 | Bolt M8 x 30 1 FP248 | Keedeskaerm 1 x 20
FP241 | Lasering @15 1 FP249 | Bolt M8x16 1 FP255 | Brakett 1

4| 67 02 42 00 * ajprodukter.no




(€

Samsvarserklaering

AJ Produkter AB bekrefter med dette at:

Produkt:

Artnr:

Oppfyller krav:
Tilsvarende standard:
Produsent:

Halmstad 01-03-2016

- il %

e

.
—

Ministabler
30075 (PS0415)
2006/42/EC

Noblelift Equipment
Changzhou Road, Taihu
Changxing, Zhejiang
China

Edward Van Den Broek
Produktsjef, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukter.no



Kayttoohjeet ja osaluettelo
[30075] Lavallinen pinooja

= ((((f

J,
. o

il -

3

Huom! Tutustu huolella ohjeisiin ennen tuotteen
kayttdonottoa.

Versio 1.0

YLLATTAVAN PALJON™



Kiitos, etta valitsit lavapinoojan.

Korkealaatuisesta terdksesta

valmistettu lavallinen pinooja
on suunniteltu mahdollisimman
helppokéaytdiseksi, luotettavaksi ja

kestavéksi laitteeksi. Turvallisuussyista
ja tuotteen kannalta on tarkeéé, etta
kayttdohjeet luetaan ennen tuotteen
kayttodnottoa.

Huom!

Tdama kayttdohje perustuu
painatushetkelld olevaan tietoon.
Valmistaja pidéttééd kaikki oikeudet
tehdd muutoksia tuotteeseen ilman
ennakkoilmoitusta.

1. VAROITUKSET

o Ala laita kasiasi tai jalkojasi lavan alle.

* Pinoojan ollessa kdytdssa, sen edessa tai takana seisominen on kielletty.

* Pinoojaa ei saa liikuttaa, kun se nostaa lastia. Lasti voi pudota ja aiheuttaa
vahinkoa.

e Turvallisuussyista &la laita jalkojasi pinoojan ohjauspydrien eteen, kun sita
liikutetaan.

o Ala ylikuormita pinoojaa.

® Jotta lastista ei putoa tavaraa pinoojaa siirrettdessa, kiinnitd huomiota lattian
pintaan.

o Ala kayta pinoojaa kaltevalla tasolla.

* Henkildiden kuljettaminen pinoojalla on kielletty

2. HUOMIOITAVAA

o Kayttdohjeet on luettava huolella ennen tuotteen kayttoa.

e Tamé pinooja on suunniteltu nostamaan tai laskemaan tavaroita iimoitetun
kantokyvyn mukaan. Tuotetta ei saa kayttdd muuhun tarkoitukseen.

® Pinoojaa saa kayttaa vain sen kayttéon koulutettu ja oikeutettu henkild.

o Turvallisuussyista ala kayta pinoojaa kiireessa.

e Huomioi lastin asento. Jos tavarat eivat ole vakaasti pinoojan lavalla, keskeyta
nostaminen valittdmasti.

e Jos lasti nayttaa putoavan laskun yhteydessé, keskeyté lasku valittomasti.

 Ala lastaa pinoojan sivuille tai sen paatyyn. Lasti taytyy levittaa vahintaan 80
%:n alueelle lavalla.

o Ala kayta pinoojaa epavaakaan, huonosti tasapainotetun tai irtaimen lastin
nostamiseen.

® Huolla pinooja ainoastaan ohjeiden mukaisesti.

o Ala muokkaa pinoojaa iiman valmistajan kirjallista suostumusta.

¢ Poista lasti pinoojasta huollon ajaksi ja kayta turvapyséaytinta varmistaaksesi,
ettei lava laskeudu yllattain.

e Tama pinooja ei ole suunniteltu vedenkestavaksi. Kayta tuotetta ainoastaan
kuivissa tiloissa.

3. PAIVITTAINEN TARKASTUS

Paivittainen tarkastus on hyva keino 16ytda mahdolliset viat ajoissa. Tarkista aina
ennen pinoojan kayttamista, etta siita ei I16ydy seuraavia haittoja:

® Naarmut, vaantymat ja halkeamat.

e Sylinterin 6ljyvuodot.

e Virheet pystysuorissa osissa.

® Pydrien tasainen rullaus.

® Jarrujen moitteeton kunto.

o Kaikki pultit ja mutterit ovat tiiviisti kiinni.

Huomioitavaa:
Alé kdyté pinoojaa, mikéli se ei ole kunnossa.

4. PINOOJAN KAYTTO

4.1 Jarrun kaytto

Huomioitavaa!
Kayta jarrua pinoojan ollessa paikoillaan, jotta laite ei pdése likkumaan yllattéin.

Jarrupoljin 16ytyy kaantyvan pyoran oikealta puolelta
1) Jarruta pyoria painamalla poljinta alaspain.
2) Vapauta jarru nostamalla poljin yldasentoon.

4.2 Lavan nosto

Varoitus! i
Alé ylikuormita pinoojaa. Lastaa pinooja vain sen kantokapasiteetin mukaan. Ala
lastaa pinoojan sivuille tai pdéatyyn. Lasti tulee jakaa lavalla 80 %.n alueelle.

Paina nostopoljinta useita kertoja, kunnes lava saavuttaa halutun korkeuden.
Lava ei nouse sen aarikorkeutta ylemmas, vaikka nostopoljinta painettaisiin. Lava
laskee hieman, kun se on saavuttanut &arikorkeuden.

4.3 Lavan laskeminen

Varoitus!
Al laita kasidsi tai jalkojasi lavan alle.

Kierrd nuppia vastapéivaan laskeaksesi lava.

5. MITAT
Malli K.antol‘(apa- Lava Lavan korkeus | Pyo6rat Paino
siteetti (kg) (mm) (mm) (mm) (kg)
FP0485 | 400 650 x 550 | 220-850 @150 70
FP0412 | 400 650 x 550 | 220-1200 @150 76
FP0415 | 400 650 x 550 | 220-1500 150 86
6. HUOLTO

6.1 Voitele alla luetellut kohdat kuukausittain:
e Pyoran akselit ja laakerit - Rasva
* Nuppi - Oljy
* Polkimet - Oljy
o Kettinki - Rasva
* Mutterit - Rasva

6.2 Byt hydraulisk olja varje ar.

2| 010 32888 50 * ajtuotteet.fi



114
115

7B
7. LISTA RUNGON OSISTA
Numero. | Nimike Maara
i FP109 | Kahva ! FP119 | Pultti M12 1
ava
FP110 | Alusl M6x30 |2
FPI01 | \11oxes ! usievy VIox FP120 | Aluslevy 4
FP111 | Wash 6 2
FP102 Pultti M10 2 asher @ FP121 | Laakeri 2
FP112 | Mutteri M6 2 . o
FP103 Mutteri M10 | 6 FP122 | Ohjauspyora 2 FP128 Joustava ’
- FP113 | Pultti M10x30 4 . aluslevy
FP104 Lukkomutteri 2 FP123 | Pyoran runko 1
M10 FP114 | Mutteri M20 2 . FP129 | PulttiM12 1
FP124 Lukkomutteri 5
FP105 Rulla 4 FP115 | Lukkoaluslevy |2 M12 FP130 | Kiinnitysrengas |4
Holkki @ FP116 | Aluslevy @10 4 Jarrupyoéran Akselin rulla
FP106 | ygxo0xi5 | * FP125 | unko ! FP131 | Goox79 2
FP117 Joustava 4
FP107 Aluslevy @6 |4 aluslevy @10 FP126 | Jarru 1 FP132 | Laakeri 6204 4
FP108 Pultti M6x30 | 4 FP118 | Rungon pohja 1 FP127 | Jarrupoljin 1 FP133 | Rulla @150x45 |2

3| 010 32 888 50 * ajtuotteet.fi




8. LISTA RUNGON OSISTA

@30x14x20

Nu- 1 Nimike Maara

mero.

FP2o1 | LUmPUN
mannanvarsi

FP202 | Jousen korkki 1

FP203 | Jousi 1
O-rengas

FP204 J19x2.4 2

FP205 | Aluslevy 1
Oljyn pidike

FP206 M6 2

FP207 | Akseli 1
Teraskuula

FP208 06.35 3
O-Ring

FP209 @11x1.9 2

FP210 | Pultti M6x10 4

FP211 | Valirengas 1

FP212 | Nupin varsi 1
Jousi

FP213 @19x2x12 1

FP214 | Vélirengas 1

FP215 | Pultti M5x10 1

FP216 | Kahva 1

FP217 | Polyrengas 1
O-rengas

FP218 | gaoxosx1s | 2
Aluslevy

Fp219 @30x25x1.5 !
Eristava

FP220 | vélirengas 1
J7,5x11x3

FP221 | Pultti M8x12 1

FP222 | Pumpun runko | 1

FP223 | Venttiili 1

FP224 | Jousi 2
J3x10x26

FP225 | Suoja @12x24 | 1

FP226 | PulttiM14x1.5 | 2

FP227 | O-rengas 1
J18x2.4

FP228 | PulttiM14x1.5 | 1

FP229 | Ruuvi M10x10 | 2
Eristava vali-

FP230 rengas @10 2

FP231 | Jousi 2
Kiinnitys-

Fp232 rengas @9 2

FP233 Puristusrengas 1

217

218

219

218

0‘\04/221

248

246

247

246

220

201
| 222
N\
202
210
208 244
21
204 | 210
205 — 209 206
™~ 20 y
204 ° 243
‘1'@ 241
208 win?
238
»
240 2
239 : 224
T 226
226
237
230 229 236
, Kiinnitys-
Holkki FP241 1
FP234 | o1axi2x20 1 rengas 215 FP249 | PulttiM8x16 | 1
FP235 | Akseli @12x44 | 1 FP242 | Poljin ! FP250 | Suoja 1
- Polkimen -
FP236 | Mutteri M10 1 FP243 runko 1 FP251 | Akseli @15x61 | 1
Joustava i FP252 | Kiinnitys- 2
Fp237 aluslevy @10 ! FP244 | Kumisuojus ! rengas @12
FP245 | Manns i
Fpogg | Teréskuuia ; annan varsi FP253 | Ketjupyora 1
or —
4] FP246 | Ketjun liitin 2 FP254 | Holkki 5
FP239 | Mutteri M8 1 FP247 | Keede 1 @14x12x20
FP240 | Pultti M8x30 1 FP248 | Kaedeskeerm 1 FP255 | Kannatin 1

4| 010 32 888 50 * ajtuotteet.fi




Vaatimustenmukaisuusvakuutus

AJ Produkter AB vakuuttaa, etta:

Tuote: Lavallinen pinooja
Tuotenumerolla: 30075 (PS0415)
Vastaa direktiivia: 2006/42/EC

Yhdenmukaisilla -
standardeilla:

Valmistaja: Noblelift Equipment
Changzhou Road, Taihu
Changxing, Zhejiang
China

Halmstad, 1.3.2016

=
-h_n—'/

Edward VanDen Broek B
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajtuotteet fi



Kasutusjuhend

[30075] Tostuk

NB! Toote omanik ja kasutaja PEAVAD labi
lugema ja mdistma antud kasutusjuhendit enne
t60 alustamist.

Versioon 1.0 ULLATAVALT PAL]U ™



Taname Teid, et valisite meie tostuki.
Teie tdstuk on valmistatud kvaliteetsest
terasest, seade on vastupiday,
tookindel ja hdlpsasti opereeritav.

Teie ohutuse ja seadme &ige talitluse
tagamiseks palun lugege enne tostuki
kasutamist hoolikalt kdesolevat
kasutusjuhendit.

Mérkus!

Kogu siin esitatud informatsioon
pohineb andmetel, mis olid
trikkimise momendil kéttesaadavad.
Kuna meie tooteid tédiustatakse

pidevalt, siis jdtame endale diguse
igal ajal oma tooteid muuta ilma
eelneva etteteatamise ja mis tahes
sanktsioonide rakendamiseta. Seetéttu
soovitame alati kontrollida voimalikke
uuendusi.

1. HOIATUS

1) Arge pange kasi ega jalgu platvormi vahele

2) Arge lubage teistel inimestel tostukiga to6tamise ajal seista selle vahetus
laheduses

3) Arge liigutage tostukit samal ajal kui ligute - kaup v&ib platvormilt maha
libiseda

4) Arge pange ligutamise ajal jalgu juhtrataste ette - kaup v&ib platvormilt maha
libiseda

5) Arge Uletage platvormi lubatud maksimaalset kandevaimet

6) Tostuki ligutamise ajal jalgige poranda tasapinda - ebathtlasel tasapinnal
vBib kaup platvor milt maha libiseda

7) Arge kasutage tostukit kallakutel

8) Arge kasutage tdstukit inimeste téstmiseks

2. OHUTUSNOUDED

1) Operaator on kohustatud enne tdstuki kasutamist tutvuma
kasutusjuhendiga

2) Antud tdstuk on méeldud kindlaksméaaratud raskuste tdstmiseks voi
langetamiseks, tdstukit ei tohi kasutada muul eesmargil

3) Arge lubage kasutada t6stukit inimestel, kes pole tutuvunud antud
kasutusjuhendiga

4) Arge langetage platvormi liiga kiiresti, see v6ib olla ohtlik ning pohjustada
vigastusi ja kau bakahjustusi

5) Jélgige kauba paigutust. Kui kaup on paigutatud ebastabiilselt, siis
|6petage té6tamine ning paigutage kaup Umber

6) Kui kaubad platvormil libisevad vai hakkavad kukkuma, siis peatage tGstuk
koheselt

7) Arge asetage kaupa vaid osaliselt lauale. Kaup peab asetsema laual

vahemalt 80% ulatuses

Arge tostke lauaga ebakorrektselt paigutatud kaupu

Hooldage tdstukit vastavalt juhendile

Arge muutke tstukit ilma tootja kirjaliku ndusolekuta

Hoolduse ajaks eemaldage kaup platvormilt ning kontrollige, et pidur

oleks peal, valtimaks platvormi alla langemist

12) See tostuk ei ole niiskuskindel. Kautage seadet vaid kuivas keskkonnas

3.IGAPAEVANE KONTROLL

Igapéevast kontrolli on kasulik teostada avastamaks talitlushéireid ning

tdstemehhanismi vigasid v8imalikult vara. Kontrollige lauda vastavalt

jargenevatele punktidele.

1) Kontrollige, et laud poleks kusagilt kdveraks lainud, pragunenud voi
kriimustada saanud

2) Kontrollige, et poleks &lilekkeid

3) Kontrollige tGstuki tosteststeemi

4) Kontrollige rataste likumist

5) Kontrollige pidurite t66d

6) Kontrollige, et koik poldid ja mutrid oleksid kdvasti kinni

Mérkus!
Arge kasutage lauda, kui sellel esineb talitlushéireid

4. TOSTUKI KASUTAMINE

4.1 Kuidas kasutada pidureid

Mérkus!

Kui Te tostukit ei liiguta, siis hoidke pidurid peal, véltimaks laua tahtmatut
liilkumist

Pidur on paigaldatud pdérdratta paremale poole

1) Rataste pidurite aktiveerimiseks vajutage piduripedaal alla
2) Pidurite maha votmiseks tdstke piduripedaal Ules

4.2 Tosteplatvormi tostmine

Hoiatus!

Arge uletage platvormi maksimaalset kandevoimet.

Arge asetage kaupa vaid osaliselt lauale. Kaup peab asetsema laual véhemalt
80% ulatuses

Pumbake jalapumpa senikaua kuni laud jduab soovitud kérgusele. Laud ei tbuse

maksimaalsest tdstekdrgusest kdremale ka siis kui jalapump on alla vajutatud.
Maksimaalsele t6stekdrgusele jdudes vajub laud natukene allapoole.

4.3 Tosteplatvormi langetamine

Hoiatus!
Arge pange Kkési ega jalgu platvormi alla

Platvormi langetatakse keerates kdepidet paripéeva.

5. ULDINE SPETSIFIKATSIOON

Mudel t;ndeiﬁud ::::vorm Ir;::a korgus ::'t‘as Kaal kg
FP0485 | 400 650 x 550 | 220-850 2150 70
FP0O412 | 400 650 x 550 | 220-1200 150 76
FP0O415 | 400 650 x 550 | 220-1500 @150 86

6. HOOLDUS

6.1 Olitage masinat korra kuus igast allpool valjatoodud kohast:
Olitamise kohad
1) Teljed ja laagrid - maéare
2) Uhendusluli - 6li
3) Pedaali tihenduskoht - 8li
4) Uhenduslulid - maare
5) Mé&ardenippel - méaare

6.2 Vahetage hudraulist 8li iga 12 kuu tagant

2| 6000 270 * ajtooted.ee




114
115

7. VARUOSADE LOEND

Nr. Kirjeldus Kogus
FP101 | TableM10X68 1 FP109 | Kaepide 1 FP118 | Raam 1
FP102 | Bolt M10 2 FP110 | Polt M6x30 > FP119 | Polt M12 1
FP103 | Nut M10 6 FP111 | Seib > FP120 | Seib 4
FP104 kﬁ%k'”g Nut FP112 | Mutter M6 2 FP121 | Laager 2
FP122 | Juhtratas 2
FP105 | Roller 4 FP113 | Polt M10x30 4
) FP114 | Mutter M20 2 FP123 | Rattaraam !
FP106 Bushing @ 4 Kinni
18x20x15 FP115 | Kinnituspolt 2 FP124 MI;];ltusmutter >
FP107 | Washer @6 4 FP116 | Seib 4
FP125 Ratta raam ’
FP108 | Bolt M6x30 4 FP117 | Elastiktihvt 4 pidurile

128
129
s
FP126 | Pidur 1
FP127 | Piduri pedaal 1
FP128 | Elastiktihvt 1
FP129 | Polt M12 1
FP130 | Tugirdngas 4
FP131 | Ratta voll 2
FP132 | Laager 6204 4
FP133 | Rull 2

3 | 6000 270 * ajtooted.ee




8. LIST OF MAST

Nr. Kirjeldus

Ko-
gus

FP201 | Pumbakolb

FP202 | Vedrukate

FP203 | Vedru

FP204 | O - rongas

FP205 | Seib

FP206 | Maardeavakate

FP207 | Voll

—_

FP208 | Terakuul

FP209 | O - rongas

FP210 | Polt M6x10

AN | W

FP211 | Fiksaatorpuks

—

FP212 | Tihvt

FP213 | Vedru

FP214 | Fiksaatorpuks

FP215 | Polt M5x10

FP216 | Ké&epide

FP217 | Tolmuréngas

FP218 | O - rongas

FP219 | Seib

FP220 | Tihendi seib

FP221 | Polt M8x12

FP222 | Pumba kere

FP223 | Klapi spindel

FP224 | Vedru

FP225 | Tihvt

FP226 | Reguleerimis-

polt

FP227 | O - rongas

FP228 | Reguleerimis-

polt

FP229 | Kruvi M10x10

FP230 | Tihendi seib

FP231 | Vedru

FP232 | Tugirdngas

NN NN

FP233 | Kinnitusvoll

—_

FP234 | Puks

FP235 | Voll

FP236 | Mutter

FP237 | Elastiktihvt

FP238 | Teraskuul

FP239 | Mutter

FP240 | Polt M8x30

201

248

27 246
218
219
218 247

246

220

0‘\04/221

/ 222

202
210
203 - i 244
—
204 | 210
205 — 209 206
-“""h-.. !
204 203 243
&{'@ 241
208 : @
2 238
240
239 = 24
T 226
226 0 239 l1 955
[ 5
B 208 k(@:g' 237
227 230 231 '
230 229 236
228 229
235 232
FP241 | Tugirdngas 1
FP249 | Polt M8x16 1
FP242 | Pedaal 1
FP250 | Kere kate 1
FP243 | Pedaali pohi 1 -
FP251 | &Il 1
FP244 | Kinnituspuks 1 —
FP252 | Tugirdngas 2
FP245 | Kolvivarras 1
FP253 | Keti hammas- 1
FP246 | Keti Uhendus 2 ratas
FP247 | Kett 1 FP254 | Puks 2
FP248 | Keti kate 1 FP255 | Kinnitus 1

4 | 6000 270 * ajtooted.ee



(€

Vastavusdeklaratsioon

AJ Produkter AB kinnitab alljargnevat:

Toode: Tostuk

Art. nr.: 30075 (PS0415)
Vastab direktiividele: 2006/42/EC
Uhtlustatud standardid: -

Tootja: Noblelift Equipment

Changzhou Road, Taihu
Changxing, Zhejiang
China

Halmstad 2016-03-01

ral
AU I

—

Edward Van Den Broek
Tootejuht, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajtooted.ee



Instrukcija/Lietosanas pamaciba
[30075] PaleSu kraveéjs

Uzmanibu: Pirms preces lietoSanas IGdzam
rapigi iepazities ar preces lietoSanas
instrukciju.

Versija 1.0 IZVELES PRIEKSROCIBA™



Pateicamies, ka lietojat $o paleSu
kravéju. Palesu kravéjs ir izgatavots
no augstas kvalitates térauda, tam
paredzéts bat izturigam, droSam un
viegli lietojamam. JUsu drosibas labad,
ka ari, lai pareizi lietotu ierici, lidzam
pirms lieto§anas uzmanigi izlasit is
instrukcijas.

Piezime!

Visa Seit sniegta informacija ir balstita
uz rokasgramatas sagatavosanas
laika pieejamajiem datiem. Rdpnica
patur tiesibas jebkura laika un bez
iepriekséja pazinojuma mainit savus
izstradajumus; Saja sakariba pret
rdpnicu nevar tikt vérstas nekadas
sankcijas. Tadé| iesakam vienmér
parbaudit iespé&jamo atjauninajumu
esamibu.

4. PALESU KRAVEJA LIETOSANA
4.1 Bremzu lietoSana

1. BRIDINAJUMI

L . B Esiet piesardzigi!

1) Nenovietojiet rokas un kajas zem paletém. Nobremzéjiet pacélaju, kad tas netiek parvietots, lai nepielautu péksnas
2) Kad kravejs parvietojas, kategoriski aizliegts atrasties pirms paletém vai kustibas.

aiz tam.
3) Kravejs nevar parvietoties, tiek izpildita pacel$anas darbiba; kritot Bremze labaja pusé ir aprikota ar grozamu skrituli.

kravai, ta var tikt bojata. 1) Nobremzégjiet riteni, nospiezot bremzes pedali.
4) Nelieciet kajas prieksa sturéjosiem riteniem; savainojumu risks. 2) Atlaidiet bremzi, pacelot bremzes pedali.
5) Neparslogojiet ierici.

Parvietojot kravéju, pieversiet uzmanibu cela virsmai, lai nepielautu kravas 4.2 Kravéja pacel$ana

nokriSanu. R

Bridinajums!

7) Nestradajiet uz slipam virsmam.

8) Kategoriski aizliegts transportét Gilvekus NEPARSLOGOUJIET palesu kravéju. Neparsniedziet ta nominalo celtspéju.

NENOVIETOJIET kravu uz galda malas vai ta gala. Slodzei jabat sadalitai vismaz
par 80% no galda platibas.

2. DROSIBAS PROFILAKSE Vairakas reizes nospiediet pacelanas pedali, lidz kravéjs sasniedz vélamo
stavokli. Kad galds ir sasniedzis maksimalo augstumu, tas nepacelsies augstak
arl tad, ja tiks nospiests pacelSanas pedalis. Péc maksimala pacel$anas
augstuma sasnieg$anas kravéjs nolaidisies mazliet zemak.

1) lekams lietot ierici, operatoram jaizlasa instrukcijas.

2) So palesu kravéju paredzéts izmantot kravu pacel$anai un nolaiganai,
neparsniedzot ta celtspéju; to aizliegts izmantot jebkadiem citiem mérkiem.

3) Paledu kraveju drikst ekspluatét tikai apmacits un pilnvarots personals.

4) Kravas nolaidiet nesteidzoties; pretéja gadijuma var gt savainojumus. 4-3 Kravéja nolaisana
5) Pieversiet uzmanibu kravas novietojumam. Ja krava nav stabila, partrauciet Bridinajums!
darbu. Nenovietojiet rokas un kajas zem platformas.
6) Ja krava var noslidét vai nokrist, nekavéjoties nobremzéjiet pale$u kravéju.
7) NENOVIETOJIET kravu uz galda malas vai ta gala. Slodzei jabat sadalttai Lai nolaistu palesu kravéju, pagrieziet kloki pretgji pulkstena radrtaja virzienam.

vismaz par 80% no galda platibas.
8) NELIETOJIET galda pacélaju nestabilu un nelidzsvarotu kravu parvieto$anai.
9) Apkopes darbus veiciet atbilsto$i apkopes instrukcijam.

10) NEPARVEIDOJIET platformu kravéju, ja nav sanemta raZotaja rakstveida 5. SPECIFIKACIJAS
atlauja. — .
11) Ja ir javeic apkopes darbi, nonemiet kravu, uzstadiet droibas apturi, lai Mode- | Celtspéja | Galda Galda augstums | Ritenis | Svars
nelautu palesu kravéjam nolaisties apkopes darbu veik$anas laika. lis kg IZmers mm | mm mm kg
12. SFS pgleéu krz:avéjsﬁn'f\y projektéts kéiudensdroés. FP0485 | 400 650 x 550 290-850 @150 70
Lietojiet pale$u kravéju sausos apstak|os.
FP0412 | 400 650 x 550 220-1200 150 76
FP0415 | 400 650 x 550 220-1500 @150 86
3. IKDIENAS PARBAUDE
Ikdienas parbaudes ir efektivs lidzeklis, kas |auj noteikt pale$u kravéja darbibas
traucéjumus un defektus. lekams sakt darbu, parbaudiet pale$u kravéjam $adus
punktus: parbaudiet p ‘ 6. APKOPE
1) Parbaudiet, vai paleSu kravéjs nav saskrapéts, salocits vai ieplaisajis. 6.1 Reizi ménesi saellojiet katru turpmak noradito punktu:
2) Parbaudiet, vai cilindram nav stces. ElloSanas punkti
3) Parbaudiet pale$u kraveja vertikalo sliidi. 1) Asis un ritenu gultni — Olbani ziede
4) Parbaudiet, vai riteni griezas vienmerigi. 2) Saites tapa - ella
5) Parbaudiet bremzu darbibu. 3) Pedala stiprinajuma punkts - ella
6) Parbaudiet, vai visas skrlves un uzgriezni ir ciesi pievilkti. 4) Saikne - ziede
5) Ziedes nipelis — ziede
Esiet piesardzigi!
NELIETOJIET pale$u kravéju, ja tam ir darbibas traucéjumi vai defekti. 6.2 Ik péc 12 ménesiem nomainiet hidraulisko e||u.

2|67 625272 e ajprodukti.lv



7. MASTA DALU ], 128
SARAKSTS 120 S Iy
' 129
Nr. Apraksts | Daudzums 2
Galds FP109 | Rokiuris 1 1
FP101 M10x68 1 -
Sk FP110 | Skrave M6x30 |2
rive
FP102 M10 2 FP111 | Paplaksne @6 |2
Uzgriez- Uzgrieznis,
FP103 | “ 5 |6 FP112 | o 2 FP118 | Masta pamatne | 1 FP126 | Bremze 1
Kontruz- Skrave FP119 | Skrave M12 1 FP127 | Bremzu pedalis 1
FP104 | griezni FP113 | \11ox30 4
0 g’\g/lr;eoznls 2 X FP120 | Paplaksne 4 Fpi2g | E'asiga ’
: Fp114 | YZgrieznis |, FP121 | Gultnis 2 paplaksne
FP105 | Veltnis 4 M20 FP129 | Skrave M12
FP122 | Stdres rats 2 ruve !
lemava & FP115 | Sprostplaksne |2 o
FP106 18x20x15 4 - FP123 | Stires ramis ] FP130 | Atdalitajgredzens |4
FP11g | Caplaksne |, Veltna ass
FP107 g%plaksne 4 @10 FP124 ac;nztruzgnezms 5 FP131 P0X79 2
Elastiga ;
Fp0g | Skove |, FP117 | paplaksne |4 Fpios | Ritenaramis ; FP132 | Gultnis 6204 4
M6x30 @10 bremzéem FP133 | Veltnis @150x45 |2

3| 67 62 52 72 * ajprodukti.lv




8. MASTA DALU
SARAKSTS

Nr.

Apraksts

Daud-
zums

FP201

Stkna virzula
stienis

FP202

Atsperes
uzgalis

FP203

Atspere

FP204

Gredzenblive
J19x2,4

FP205

Paplaksne

FP206

Ellas aizturis,
M6

FP207

Varpsta

FP208

Téerauda lode
76,35

FP209

Gredzenblive
Z11x1,9

FP210

Skrave, M6x10

FP211

Fikséjosa
uzmava

FP212

Triecientapa

FP213

Atspere,
@19x2x12

FP214

Fikséjosa
uzmava

FP215

Skrdve, M5x10

FP216

Rokturis

FP217

Puteklu gred-
zens

FP218

Gredzenblive,
@30x25x1,5

FP219

Paplaksne,
@30x25x1,5

FP220

Blives
paplaksne,
@7,5x11x3

FP221

Skrave, M8x12

FP222

Stkna korpuss

FP223

Stkna varsta
ass

FP224

Atspere,
JI3x10x26

FP225

Tapa, @12x24

FP226

ReguléSanas
skrave,
M14x1,5

FP227

Gredzenblive
J18x2,4

FP228

Regulésanas
skrave,
M14x1,5

201

202

203

204
205

204

FP233

Spiediena velt-
nis, @30x14x20

208

248

27 246
218
219

218 247

246

220

0‘\04/221

"”"'ﬂ,a 222

210
211
| 210

— 209
™~ 209

208

231 939 299

1 FP241

FP234

lemava,
J14x12x20

Atdalttaj-
gredzens, J15

1 FP242

Pedalis 1

FP235

Varpsta,
J12x44

FP243

Pedala ligzda 1

244

241

238

{1 141)

224
226

FP244

FP236

Uzgrieznis M10

Gumijas
uzmava

FP250

Vaks

FP251

FP229

Skrave M10x10

FP230

Blives
paplaksne @10

FP231

Atspere

FP232

Atdalitaj-
gredzens @9

FP237

Elastiga
paplaksne, @10

FP245

Virzula stienis 1

Ass, J15x61

FP252

FP246

FP238

Terauda lode,
?9,5

Kédes savieno- >
jums

Atdalttaj-
*gredzens, @12

FP253

FP247

Kade 1

Kédes parvads

FP254

FP239

Uzgrieznis, M8

1 FP248

Kédes parsegs | 1

lemava,
B14x12x20

FP240

Skrdve, M8x30

1 FP249

Skrave, M8x16 1

FP255

Skava

4| 67 62 52 72  ajprodukti.lv




(€

Atbilstibas deklaracija

AJ Produkter AB apstiprina zemak noradito informaciju

Produkta nosaukums:
Artikula numurs:
Direktiva/Rikojums:
Saskanotie standarti:
Razotajs:

Halmstad 2016-03-01

=7
s {/‘\.
(-__7—.’-;-:""?..‘»—""'/ -

™

PaleSu kravejs
30075 (PS0415)
2006/42/EC

Noblelift Equipment
Changzhou Road, Taihu
Changxing, Zhejiang
China

Edward Van Den Broek
Produktu menedZzeris, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajproduktilv



Eksploatacijos instrukcija

[30075] Keltuvas su platforma

Pastaba: PrieS naudodamasis Siuo gaminiu, savinin-
kas ir operatorius PRIVALO perskaityti ir suprasti Sias
eksploatavimo instrukcijas.

Versija 1.0 PRANOKSTA LUKESCIUS ™



Dékojame, kad naudojate §j keltuvg su

platforma. JUsy keltuvas pagamintas is

kokybisko plieno, yra tvirtas, patikimas
ir lengvai naudojamas. Rapindamiesi
savo sauga ir eksploatacijos

teisingumu atidziai perskaitykite Sig
instrukcija prie$ naudodami jrenginj ir
iSsaugokite jg ateiciai.

Pastaba:

visa informacija yra paruosta pagal
dabartinius duomenis, taciau mes
pasiliekame teise modifikuoti savo
produktus bet kuriuo metu be jokio
iSankstinio perspejimo. Todeél patariame
karts nuo karto pasitikrinti del
atnaujinimy.

1. |SPEJIMAI

1) Nekiskite ranky ar kojy po platforma

2) Neleiskite kitiems asmenims stovéti prie§ platforma ar uz jos kai ji juda

3) Nejudinkite keltuvo, kai jis yra pakeltoje padétyje - gali nukristi krovinys ir kg
nors suzaloti.

4) Nestatykite pédy prie$ sukamuosius ratus - galimi suzeidimai.

5) Neperkraukite keltuvo su platforma.

6) Judindami keltuva stebeékite grindy nelygumus - gali nukristi krovinys.

7) Nenaudokite keltuvo jei grindys nuozulnios.

8) Transportuoti Zmones jrenginiu yra grieztai draudziama.

2. DEMESIO

1) Prie§ eksploatuodami jrenginj batinai perskaitykite ig instrukcija.

2) Sis keltuvas su platforma yra skirtas pakelti arba nuleisti krovinj.
NevirSykite apkrovos ir nenaudokite keltuvo kitiems tikslams.

3) Keltuva gali naudoti tik asmenys, kurie yra kvalifikuoti ir susipaZzine su $ia
instrukcija.

4) Nenuleiskite kroviniy per greitai. Krovinys gali nukristi ir sukelti pavojinga
situacija.

5) Nuolat stebékite krovinio padétj ant platformos. Jei krovinys praranda
stabiluma, liaukités naudoje jrengin;.

6) Jei krovinys slysta ar krenta Zemyn, nedelsiant sustabdykite platforma.

7) DraudZiama déti krovinj ant platformos krasto ar galo. Krovinj reikia
paskirstyti ne maziau kaip ant 80 % platformos ploto.

8) Nenaudokite keltuvo nestabiliems, nesubalansuotiems ar palaidiems
kroviniams.

9) Atlikite techninés prieZiaros darbus pagal priezitros instrukcijas.

10) Drauziama modifikuoti keltuva negavus gamintojo ragytinio leidimo.

11) Nuimkite krovinj nuo platformos ir apsauginiu stabdZiu uztikrinkite, kad
platforma negaléty nusileisti, kai atliekate keltuvo techninés prieziaros
darbus.

12) Sis keltuvas néra atsparus vandeniui. Naudokite jj tik sausoje aplinkkoje.

3. KASDIENINIAI PATIKRINIMAI

Kadieniniy patikrinimy paskirtis - nustatyti keltuvo sutrikimus ar gedimus. Prie$
darbg patikrinkite keltuva Siais aspektais:
1) Patikrinkite ar platforma nejbrézta, nejlenkta ir nejskilus.
2) Patikrinkite, ar i$ cilindry neprateka alyva.
) Patikrinkite, ar platformos vertikalus pavir§ius neslankioja.
) Patikrinkite, ar sklandziai sukasi ratai.
) Patikrinkite, ar veikia stabdZiai.
) Patikrinkite, ar gerai priverzti visi varztai ir verzlés.

SRR

Démesio:
DraudZiama naudoti keltuva, jei aptinkamas koks nors sutrikimas ar gedimas.

4. KELTUVO EKSPLOATACIJA
4.1 Stabdzio naudojimas

Démesio:
Jjunkite keltuvo stabdj, kai jis nejuda, kad iSvengtumete staigiy jo judesiy.

Stabdys sumontuotas desiniame besisukiojaciame ratelyje.
1) Sustabdykite rata, paspaude stabdZzio pedala.
2) Atleiskite stabdj, pakeldami stabdzio pedala.

4.2 Keltuvo pakélimas

Ispéjimas!

Neperkraukite keltuvo platformos. NevirSykite jo nurodytos apkrovos. Nedékite
krovinio ant krasto ar galo. Krovinj reikia paskirstyti ne maZiau kaip ant 80%
platformos ploto.

Kelis kartus paspauskite kélimo pedalg, kol platforma pasieks norima aukstj.
Pasiekus auk&¢iausiag padéti platforma nebekils, net jei pedalas bus spaudomas.
Pasiekus auk&¢iausiag padétj platforma truputj nusileidzia.

4.3 Keltuvo nuleidimas
Ispéjimas!
Nekiskite ranky ar kojy po platforma

Sukant rankenele pagal laikrodZio rodykle platforma pamazu leidZiasi.

5. SPECIFIKACIJOS

wosats | Ao Pt | e[ B g1
FP0485 400 650 x 550 | 220-850 @150 70
FP0412 400 650 x 550 | 220-1200 2150 76
FP0415 400 650 x 550 | 220-1500 @150 86

6. PRIEZIURA

6.1 Kiekvieng ménesj sutepkite kiekvieng Zemiau nurodyta taska:
Sutepimo taskai
1) ASis ir raty guoliai - Tepalas
2) Jungties kaistis - Alyva
Pedalo tvirtinimo taskas - Alyva
Jungtis - Tepalas
Tepalo jmova - Tepalas

3
4
5

6.2 Keiskite hidraulinj tepalg kas 12 ménesiy.

2|8 (5) 2 785 980 * ajproduktai.lt



7. DALIY SARASAS

~I5

Nr. Pavadinimas | Kiekis
FP109 | Rank 1
Fp1o7 | StalasMio | ankena
X 68 FP110 | Varztas M6x30 | 2
FP118 | Stiebo baze 1
FP102 | Varztas M10 |2 FP111 | Poverzlé o6 2 FP126 | Stabdys !
FP119 | Varztas M12 1 FP127 Zi | 1
FP103 | VerZie M10 |6 FP112 | Verzle M6 2 Stabdzio pedalas
- - N FP120 | Poverzle 4 FP128 | Elastiné poverzlé |1
FP104 Rakinanti 5 FP113 VarZtas 4
poverzlé M10 M10x30 FP121 | Guoliai 2 FP129 | Varztas M12 1
FP105 | Volas 4 FP114 | Verzlé M20 2 FP122 | Vairuojamieji ratai | 2 FP130 Laikantysis 4
Jvoré Rakinanti FP123 | Rato rémas 1 Ziedas
FP106 4 FP115 < 2 L
218x20x15 poverzlé R . Ritinio velenas
FP124 | Hakinant 2 FP131 | o079 2
FP107 | Poverzlé 06 4 FP116 | Poverzlé 10 |4 poverzle M12
Varztas Elastiné Rato remas FP132 | Guoliai 6204 4
7 i
FP108 M6x30 4 FP117 poverzlé 10 4 FP125 stabdziui ! FP133 | Velenas g150x45 |2

3| 8 (5) 2 785 980  ajproduktai.lt




8. DALIY SARASAS
Nr. Pavadinimas Kiekis
FP201 Pompos stu- 1
moklis
Fp202 | SPyruokles 1
dangtelis
FP203 | Spyruoklé 1
O Ziedas
FP204 219%x2.4 2
FP205 | Poverzlé 1
Alyvos laikiklis
FP206 M6 2 201
FP207 | Volas 1
Plieninis rutuliu-
FP208 kas 26.35 s 202
O Ziedas
FP209 211x1.9 2 203

FP210 | Varztas M6x10 | 4

iksuojanti 204
EP211 Fiksuojanti 1
mova
205
FP212 | Kaistis 1
Spyruokle 204
FP213 219x2x12 1
FP214 Fiksuojanti 1
mova
FP215 | Varztas M5x10 | 1
FP216 | Rankena 1

FP217 | Dulkiy Ziedas 1

O Ziedas
Fp218 230x25x1.5 2
226 ‘
Poverzle ™) (3
k) L)
Fp219 @30x25x1.5 ! \ Y 208
2 > 231
Tarping {\ %30 208
FP220 | poverzlé 1 227 231
7 5x11x3 998 229 230 229
FP221 | Varztas M8x12 1
Pompos kor- Fp2gg | Varztas 5 Plieninis rutulys
FP222 pusas 1 M10x10 FP238 29.5 1
— P
Pompos FP230 | Poverziég10 | 2 FP239 | Verzle M8 1 FP248 @ra'g?‘sgs 1
FP223 | voztuvo ve- 1 : gaubtas
FP231 | Spyruoklé 2 5
lenas — FP240 | Varztas M8x30 | 1 FP249 | Varitas Mex16 | 1
) aikantysis Laikanti
FP224 | Spyruokle 2 FP232 | .. 2 aikants ;
g§>¥10x26 siedas 29 FP241 siedas 215 1 FP250 | Dangtelis 1
Slegiamas FP242 | Pedalas 1 Fp2sq | Velenas 1
FP225 | Kaistis g12x24 1 FP233 | velenas 1 215x61
. Pedal i
FP226 | Reguliu- 2 230x14x20 FP243 niesdaa?/i?étﬁzl 1 FP252 | Laikantysis 2
ojantis varztas Jvoré P Ziedas 912
M14x1.5 FP234 1 —
- 214x12x20 FP244 | Gumine mova 1 FP253 | Grandines ;
FP227 %Ifgis 1 FP235 | \Volas o12x44 | 1 FP245 | Stumoklis 1 krumpliaratis
- FP236 | Verzlé M10 1 Grandinés FP254 | |voré 2
FP228 | Reguiiu- 1 FP246 | o jungimas 2 714x12x20
ojantis varztas FP2 Elastinga 1
M14x1.5 37 poverzle @10 FP247 | Grandine 1 FP255 | Kronsteinas 1

4| 8(5) 2785980 * ajproduktai.lt



(€

Atitikties deklaracija

AJ Produkter AB Siuo patvirtina, kad:

Produktas: Keltuvas su platforma
Art. Nr.: 30075 (PS0415)
Atitinka direktyva: 2006/42/EC

Darnieji standartai: -

Gamintojas: Noblelift Equipment
Changzhou Road, Taihu
Changxing, Zhejiang
China

Halmstadas, 2016-03-01

Jf_j
- /

o >
<.—-¢..-;Z..,———-"/

™

Edward Van Den Broek
Produkty vadovas, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajproduktai.lt



Navod k obsluze

[30075] PloSinovy zakladac

Poznamka: Pred pouzitim tohoto vyrobku jsou
majitel a operator povinni precist si tyto pokyny a
porozumét jim.

Verze 1.0 PREKVAPIVE ViCE™



Je pro néas potéSenim, ze pouzivate
nas ploSinovy zakladac. Je vyroben

z kvalitni oceli a byl navrzen tak, aby
byl odolny a spolehlivy a abyste mohli

nas produkt snadno pouzivat. Pro vasi

bezpecnost si prectéte tyto instrukce
pred tim, nez za¢nete nas vyrobek
pouzivat.

Poznamka:

Vsechny uvedené informace jsou
zaloZeny na udajich dostupnych

v dobé vytisténi. Viyhrazujeme si
pravo modifikovat nase viastné
produkty kdykoli bez upozornéni a
bez jakychkoliv sankci. Proto vdm
navrhujeme, aby jste si zkontrolovali
vsechny pfipadné aktualizace.

1.VYSTRAHA

1) Nepokladeijte ruce nebo nohy pod plosinu.

2) Jestlize se zaklada¢ pohybuje, je komukoliv zakdzano stat pred nebo za
plosinou.

3) Zakladac¢ se nemUze pohybovat pfi zvedani,
mohl by se poskodit nasledkem padu zboZi.

4) Nepokladejte vase nohy pred volant, mGzete se poranit.

5) Zfizeni nepretéZujte.

6) Veénujte pozornost povrchu cesty pfi pohybu pro pfipad, Ze by zboZi
padalo.

7) Nepracuijte na sklonénych povrsich.

8) Prepravovani osob je zakdzano.

2. UPOZORNENI

1) Pred pouzitim vozidla si musi operator precist tyto instrukce.
2) Tento plosinovy zaklada¢ se pouzivé ke zvedani nebo spousténi nakladd v
ramci své kapacity a nemUze se pouZzivat pro jiné ucely.
3) Plosinovy zaklada¢ mize vést pouze zaskolena a povérena osoba.
4) Nespoustéjte naklad ve spéchu, vyhnéte se tak moznym zranénim.
5) Veénujte pozornost ulozeni nékladu. Pokud neni zbozi stabilni, pfestarite
pracovat.
6) Jak se zboZi zagina hybat nebo padat, okamzité plosinovy zaklada¢
zabrzdéte.
7) Nenakladejte zbozi na stranu nebo na konec plosiny. Néklad musi byt
rozlozeny alespori na 80% povrchu desky.
8) Nenakladejte nestabilni, nevyvazeny volné ulozeny zbozi.
9) Udrzbu realizujte dle servisnich instrukci.
10) NEUPRAVUJTE plosinovy zaklada¢ bez pisemného souhlasu od vyrobce.
11) ODSTRANTE néklad z plosinového poradade a pouzijte bezpe&nostni
uzaver, aby jste zabranili spusténi plosinového pofadace pfi pofizovani
udrzby.
12) Tento plosinovy zaklada¢ neni navrzen jako vodé odolny. plosinovy
zaklada¢ pouZzivejte pouze v suchych podminkach.

3. DENNi KONTROLY

Denni kontroly jsou U¢inné na zjisténi poruch nebo chyb plosinového poradace.
Pred pouzitim zkontrolujte plosinovy poradac v nasledujicich bodech:

1) Zkontrolujte, zda se nevyskytuji poskrabani, ohnuti nebo praskliny na

plosinovych poradaci.

2) Zkontrolujte, zda z vélce neprotéka olej.

3) Zkontrolujte vertikélni prokluzovani plosinovych poradace.

4) Zkontrolujte hladky pohyb kol.

5) Zkontrolujte funkci brzdy.

6) Zkontrolujte, zda jsou v§echny skutky a matice utésnény.

Upozorr!ém’!
NEPOUZIVEJTE plosinovy poradac, pokud jste zjistili néjaké poruchy nebo
chyby.

4. POUZiVANi PLOSINOVEHO ZAKLADACE

4.1 Jak pouzivat brzdu

Upozornéni!

Pokud se nepohybujete, pouZijte brzdu, abyste zabranili nahlym pohybem.
Brzda je vybavena oto¢nym kolem na pravé strané.

1) ZataZeni kola - stisknéte brzdovy pedal

2) Uvolnéni brzdy - zvednéte brzdovy pedal.

4.2 zvedani poradace

Upozornéni!

1. NEPRETEZUJTE ploginovy zakladad. Dodrzte jeho kapacitu.

2. NEUKLADEJTE NAKLAD NA STRANE NEBO NA KONCI. Néklad musi byt
rozloZeny alespori na 80% plotny.

Stisknéte zvedaci pedéal nékolikrat, dokud plotna nedosahne pozadované pozici.
deska se nezveda kdyz dosahne nejvyssi pozici, i kdyz mackate zvedaci pedal.
po dosazeni nejvy$si pozice se ploSinovy zaklada¢ pomalu spousti.

4.3 spousténi poradace

Upozornéni!

Pod plosinu nepokladejte ruce nebo nohy.

Otocte knoflikem proti sméru hodinovych ruci¢ek, plosinovy zakladac se bude
spoustét.

5. SPECIFICATIONS

Model Kapacita Stdl mm Stil vyska mm Koleso Vaha kg
kg mm

FP0485 | 400 650 x 550 | 220-850 2150 70
FP0412 | 400 650 x 550 | 220-1200 150 76
FP0415 | 400 650 x 550 | 220-1500 2150 86

6. UDRZBA
6.1 Kazdy mésic namazte kazdy bod, jak je dale uvedeno:

Mazaci body

1) Naprava a loZiska kol - albanijské mazivo
2) Cep kloubu - olej

3) Pedélovy ¢lanek - olej

4) Clanek - mazivo

5) Mazivo ¢ep — mazivo

6.2 Vlymeénte hydraulicky olej kazdych 12 mésicl. Mazaci body

2| 283 933 763 * ajprodukty.cz




114
115

7. SEZNAM DiLU
¢. Popis Mnozstvo "!:‘
Stal
FPI01 | o o |1
FP102 | Sroub M10 |2 FP109 | Rukojet 1 FP118 | Zakladna 1
FP103 | Matice M10 | 6 FP110 | Sroub M6 x30 |2 FP119 | Sroub M12 1
Pojistna FP111 | Podlozka @6 |2 FP120 | PodloZka 4
i FP127 | B ypedal |1
FP104 mgce 2 FP112 | MaticeMs |2 FP121 | Lozisko 2 rzdovy peda
pm—— " FP113 | Sroub M10x30 | 4 FP122 | Volant 2 FP128 | Pruznd podiozka |1
alec o
FP114 | Matice M20 |2 FP123 | Kolesovyram |1 FP129 | Sroub M12 1
FP106 | Houzdo 1, — — FP130 | Klec na loziska | 4
#18x20x15 EP115 Uzaviraci P FP124 Pojistna matice >
- podlozka @20 M12 Hridel véalce
FP107 Podlozka 4 FP131 B20x79 2
@6 FP116 | Podlozka @10 |4 FP125 Ram kolesa na 1
p " brzdu FP132 | Lozisko 6204 4
FP10g | OOUP 4 FP117 | uZna 4
M6x16 podlozka @10 FP126 | Stabdys 1 FP133 | Valec @ 150x 45 |2

3 | 283 933 763 * ajprodukty.cz




8. SEZNAM DiLU

C. Popis Mnozstvo 248
FP201 | TP 1
piston rod
Uzavér 917
FP202 oruzing 1 246
FP203 | Pruzina 1
Tésnici 218
FP204 | krouzek 2
D19x2.4 219
FP205 | Podlozka 1
FP206 Drzak oleje P 218 247
M6
FP207 | Hridel 1
Ocelova
FP208 | kulicka 3
76.35 246
Tésnici
FP209 | krouzek @ 2
11x1.9
Sroub M6
FP210 | ;10 4 220
Fixovaci
Fp21l pouzdro ! %221
FP212 | Cep 1
Pruzina @
FP213 19x2x12 1 201
Fpaia | FiXovaci 1 /222
pouzdro
Sroub N
FP215 M5x10 1 202
FP216 | Rukojet 1 210
Prachovy 203 244
FP217 |\ rouzek ! : 21
Kruhové (> ) A 210
FP218 | tesnéni 2 204 ) - cudl
@30x3.1
S 205 . : — 209 206
FP219 Podlozka ’ ", : .
J30x25x1.5 e - T~ 209
Tésnici 204 243
FP220 | podiozka @ | 1 &('@ 241
7.5x 11x3 208 . (}
FP221 Sroub M8 y '
x 12
Fpa2 | Téleso 1 238
Cerpadla ¥
Vieteno 240 939 a 224
FP223 | ventilu 1 = 926
Cerpadla & ( )
FP2og | F1UZNAD |, 206 —
3x10x26
Cep @ 12x
FP225 o4 1
Nastavo-
FP226 | vaci&oub | 2 230 229
M14x1.5
Tésnici
FP227 | krouzek & 1
18x2.4
Nastavo-
FP228 | vaci Sroub 1 Hridel
M14 x1.5 FP235 J12x44 1
FP229 Sroub P FP236 | Matice M10 | 1 FP242 | Pedal 1
M10x10 Pruzna Tesneni
Tésnicf FP237 | podloZzka 1 FP243 pedalu 1
FP230 | podlozka 2 10 , Hridel @
Gumové FP251 1
210 Ocelova FP244 | T a0 1 15x61
FP231 | Pruzina 2 FP238 | kulitka @ 1 P Klec na
FP245 | Pistnice 1 o
Fp2a2 | Klecna 2 s FP246 | Spoj fetézu | 2 FP2sz | rse 2
loZiska @ 9 FP239 | Matice M8 | 1 opar | Feie 1 @12
Pritlacny FP2dp | STOUD ; eez Fp2s3 | Frevod 1
FP233 | valedek @ 1 M8x30 FP248 t(ryt fetézu 1 fetézu
30x14x20 Klec na FP249 Sroub 1 FP254 Pouzdro @ 5
Fpa3q | POUZIO | FP241 | loziska 1 M8x16 14x12x20
@14x12x20 g15 FP250 | Uzavér 1 FP255 | Konzole 1

4 | 283 933 763 * ajprodukty.cz



(€

Prohlaseni o shode

AJ Produkter AB timto potvrzuje, ze:

Vyrobek: PloSinovy zakladac
Cislo vyrobku: 30075 (PS0415)
Odpovida smérnici: 2006/42/EC

Je ve shodé s normami: -

Vyrobce: Noblelift Equipment
Changzhou Road, Taihu
Changxing, Zhejiang

China

Halmstad 2016-03-01

’-’/ {/‘-\.
ey

o

™

Edward Van Den Broek
Produktovy manazer, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukty.cz



Navod na pouzitie

[30075] PloSinovy zakladac

Poznamka: Majitel a pouzivatel si MUSIA
precitat a porozumiet navodu na pouzitie pred
zacCiatkom pouzivania vyrobku.

Verzia 1.0

PREKVAPIVO VIAC™



Je pre néas poteSenim, ze pouzivate
néas ploSinovy zakladac¢. Je vyrobeny z
kvalitnej ocele a bol navrhnuty tak, aby
bol odolny a spolahlivy a aby ste mohli
nas produkt lahko pouzivat . Pre vasu
bezpec¢nost si precitajte tieto instrukcie
pred tym, ako za¢nete nas vyrobok
pouzivat.

Poznamka:

Vetky uvedené informécie sa
zakladaju na tudajoch dostupnych

v ¢ase vytlacenia. Vyhradzujeme

si prdvo modifikovat nase vlastné
produkty kedykolvek bez upozornenia
a bez akychkolvek sankcii. Preto vam
navrhujeme, aby ste si skontrolovali
v8etky mozné aktualizacie.

1.VYSTRAHA

1)
2)

3)

Nekladte ruky alebo nohy pod ploSinu.

Ak sa zaklada¢ pohybuje, je komukolvek zakézané stat pred alebo
za plosinou.

Zaklada¢ sa nemoze pohybovat pri zdvihani,

mohol by sa poskodit nasledkom spadnutia tovaru.

Nekladte vase nohy pred volant, moZzete sa poranit.

Zriadenie nepretazuijte.

Venujte pozornost povrchu cesty pri pohybe pre pripad, Ze by tovar padal.

Nepracujte na sklonenych povrchoch.
Prepravovanie oséb je zakazané.

2. UPOZORNENIE

1)
2)

3)
4)
5)
6)
7)
8)
9)

10)
11)

12)

Pred pouzitim vozidla si musi operator precitat tieto indtrukcie.

Tento plosinovy zakladac¢ sa pouziva na zdvihanie alebo spustanie
nakladov v rdmci svojej kapacity a neméze sa pouzivat na iné ucely.
Plosinovy zaklada¢ moze viest len zaskolena a poverena osoba.
Nespustajte naklad v chvate, vyhnete sa tak moznym zraneniam.
Venujte pozornost ulozeniu nakladu. Ak nie je tovar stabilny, prestarite
pracovat.

Ak sa tovar zacina hybat alebo padat, okamzite ploginovy zakladac
zabrzdite.

NENAKLADAJTE tovar na stranu alebo na koniec plosiny. Naklad musi byt
rozlozeny aspon na 80 % povrchu platne.

NENAKLADAJTE nestabilny, nevyvazeny volne uloZeny tovar.
Udrzbu realizujte podra servisnych instrukcii.

NEMODIFIKUJTE plo$inovy zaklada¢ bez pisomného suhlasu od vyrobcu.

ODSTRANTE néklad z ploginového zakladada a pouzite bezpe&nostny
uzaver, aby ste zabranili spusteniu plosinového zakladac¢a pri robenf
udrzby.

Tento plosinovy zaklada¢ nie je navrhnuty ako vode odolny. PloSinovy
zaklada¢ pouZzivajte len v suchych podmienkach.

3. DENNE KONTROLY

Denné kontroly st U¢inné na zistenie poruch alebo chyb plosinového
zakladaca.
Pred pouZzivanim skontrolujte ploSinovy zaklada¢ v nasledovnych bodoch:

1)

Skontrolujte, ¢i sa nevyskytuju poskriabania ohnutia alebo praskliny na
plosinovom zakladagi.

Skontrolujte, ¢i z valca nepreteka olej.

Skontrolujte vertikalne preklzovanie plosinového zakladaca.
Skontrolujte hladky pohyb kolies.

Skontrolujte funkciu brzdy.

Skontrolujte, ¢i su vSetky skutky a matice utesnené.

Upozornenie:
NEPOUZIVAJTE plosinovy zakladac, ak ste zistili nejaké poruchy alebo chyby.

4. POUZIVANIE PLOSINOVEHO ZAKLADACA
4.1 Ako pouzivat brzdu

Upozornenie!
Ak sa nepohybujete, pouZite brzdu, aby ste zabranili nahlym pohybom.

Brzda je vybavena oto&nym kolesom na pravej strane.
1) Zabrzdenie kolesa - stlacte brzdovy pedal
2) Uvolnenie brzdy - zodvihnite brzdovy pedal.

4.2 Zdvihanie zakladac¢a

Upozornenie!

1. NEPRETAZUJTE plosinovy zakladaé. Dodrzte jeho kapacitu.

2. NEUKLADAJTE NAKLAD NA STRANU ALEBO NA KONCI. Néklad musi byt
rozloZeny aspori na 80 % platne.

Stlacte zdvihaci peddl niekolko réz, kym platiia nedosiahne Zelanu poziciu.
Platha sa nedviha ked dosiahne najvy$siu poziciu, aj ked stla€ate zdvihaci
pedal. Po dosiahnuti najvy$$ej pozicie sa plosinovy zaklada¢ pomaly spusta.

4.3 Spustanie zakladaca
Upozornenie!
Pod plosinu nekladte ruky alebo nohy.

Otoc¢te gombikom oproti smeru hodinovych rugigiek, plosinovy zaklada¢ sa
bude spustat.

5. TECHNICKE UDAJE

Kapacita R R Koleso .
Model kg Stél mm St6l vySka mm mm Vaha kg
FP0485 | 400 650 x 550 | 220-850 @150 70
FP0412 | 400 650 x 550 | 220-1200 2150 76
FP0415 | 400 650 x 550 | 220-1500 @150 86
6. UDRZBA

6.1 Kazdy mesiac namazte kazdy bod, ako je dalej uvedené:
Mazacie body

Néprava a lozZiska kolies — albanijské mazivo

Cap kibu —olej

Pedalovy ¢lanok — olej

Clanok — mazivo

Mastiaci ¢ap — mazivo

KRGS

6.2 Vymerite hydraulicky olej kazdych 12 mesiacov.

2| 02/48 214 712  ajprodukty.sk



7. ZOZNAM DIELOV

C. Popis Mnozstvo
Stol

FP101 M10x68 1
Skrutka

FP102 M10 2

FP103 | Matica M10| 6
Poistna

FP104 | matica 2
M10

FP105 | Valec 4
Puzdro

FP106 &18x20x15 4
Podlozka

FP107 26 4
Skrutka

FP108 M6x16 4

2oy 129
¥
7B
FP109 | Rukovat 1
FP110 Sgémka M6 |, FP118 | Zakladiia 1
X
FP119 | Skrutka M12 1
FP111 | Podlozka @6 2
FP112 | Matica M6 5 FP120 | Podlozka 4
atica FP127 | Brzdovy pedal 1
Sk FP121 | Lozisko 2 rzdovy peda
rutka FP128 | Pruznéa podlozki 1
FP113 | \i10x30 4 FP122 | Volant 2 ruzna podiozka
. FP129 | Skrutka M12 1
FP114 | Matica M20 2 FP123 | Kolesovy ram 1
U Poistnd matica FP130 | Klietka loZiska 4
zatvaracia
FP115 podlozka @20 2 FP124 M12 2 Hriadel valca
FP131 G20x79 2
FP116 | Podlozka @10 |4 EP125 Ram kolesa na ’
brzdu FP132 | LoZisko 6204 4
FP117 | uZna 4
podlozka @10 FP126 | Brzda 1 FP133 | Valec @ 150x 45 |2

3 | 02/48 214 712  ajprodukty.sk




8. ZOZNAM DIELOV

C. Popis Mnozstvo 248
FP201 Fv’|estn|ca ]
Cerpadla
Uzaver 917
FP202 pruginy 1 246
FP203 | Pruzina 1
Tes. 218
FP204 | niaci kruzok | 2
J19x2.4 219
FP205 | Podlozka 1
FP206 Drziak oleja 5 218 247
M6
FP207 | Hriadel 1
Ocelova
FP208 | gulicka 3
6.35 246
Tesniaci
FP209 | kruzok & 2
11x1.9
Skrutka M6
FP210 | ;10 4 220
Fixovacie
FPam | o 1 %221
FP212 | Cap 1
Pruzina @
FP213 19x2x12 ! 201
Fp214 | Fixovacie ’ / 222
puzdro
Skrutka N
FP215 M5x10 1 202
FP216 | Rukovat 1 210
Prachovy 203 244
FP217 Krizok 1 : 211
Kruhové (> ) A 210
FP218 | tesnenie 2 204 ) 5 L~
@30x3.1
. 205 X : — 209 206
FP219 Podlozka ] : .
J30x25x1.5 T~ 209
Tesniaca 204 243
FP220 | podiozka @ | 1 &('@ 241
7.;5 x 11x3 208 . (}
FP221 Skrutka M8 ] '
x 12
Fpa2p | Teleso 1 238
Cerpadla ¥
Vre- 240 239 - 224
FP223 | teno ventilu | 1 = 926
Cerpadla & ( )
FPaz4 | FUZND |, 226 _—
3x10x26
Cap @ 12x
FP225 | ., 1
Nastavova-
FP226 | cia skrutka | 2 230 229
M14x1.5
Tesniaci
FP227 | kruzok @ 1
18x2.4
Nastavova-
FP228 | cia skrutka 1 Hriadel
M14 x1.5 FP235 J12x44 !
FP229 Skrutka 5 FP236 | Matica M10 | 1 FP242 | Pedal 1
M10x10 Pruzna Tesnenie
Tesniaca FP237 | podlozka 1 FP243 pedalu 1
FP230 | podlozka 2 @10 . Hriadel @
Gumené FP251 1
010 Ocelova FP244 | ° o 1 15x61
FP231 | Pruzina 2 FP238 | gulicka @ 1 : : Klietka
FP245 | Piestnica 1 o
FP232 Klietka 5 9.5 FP246 | Spoj retaze | 2 FP252 | |oZiska @ 2
loziska @ 9 FP239 | MaticaM8 | 1 A : 12
Pritlacny Fp2ap | Skrutka ; caz_ Fp2s3 | Freved 1
FP233 | valéek @ 1 M8x30 FP248 | Kryt retaze 1 retaze
30x14x20 Klietka FP249 f/llgutléa ’ FP254 ?UZ%OQ% o
Fpasq | PuzdrO ] FP241 | loZiska @ 1 X1 4xtax
@14x12x20 15 FP250 | Uzaver 1 FP255 | Konzola 1

4| 02/48 214 712 » ajprodukty.sk



(€

Vyhlasenie o zhode

AJ Produkter AB tymto potvrdzuje, ze:

Vyrobok:
Cislo vyrobku:
Zodpoveda smernici:

PloSinovy zakladac
30075 (PS0415)
2006/42/EC

Harmonizované normy: -

Vyrobca:

Halmstad 2016-03-01

’-’/ {/‘-\.
ey

o

™

Noblelift Equipment
Changzhou Road, Taihu
Changxing, Zhejiang
China

Edward Van Den Broek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukty.sk



Gebrauchsanleitung

[30075] Stapler

Anmerkung: Eigentimer und Benutzer
MUSSEN vor der Benutzung dieses
Produkts diese Bedienungsanleitung
gelesen und verstanden haben.

Version 1.0

UBERRASCHEND VIEL™



Herzlichen Dank, dass Sie sich fur
unseren Stapler entschieden habe.
Der Staple wurde aus hochwertigem

Stahl hergestellt, dass fur dauerhaften,

verlasslichen und einfachen Gebrauch
produziert wurde. Zu lhrer eigenen
Sicherheit und fur den richtigen
Gebrauch lesen Sie bitte die

Gebrauchsanleitung genau durch.

Anmerkung

Alle Informationen basieren auf den
aktuellen Daten vom Zeitpunkt des
Druckens. Die Firma behélt sich
das Recht vor, die eigenen Produkte
abzudndern, ohne davon Notiz zu
geben. Aus diesem Grund wird
empfohlen, sich regelméaBig nach
Updates zu erkundigen.

1. WARNUNG

a) Passen Sie auf, dass weder lhre Hande, noch lhre FuBe unter den Stapler
geraten.

b) Esist verboten, vor oder hinter dem Stapler zu stehen, wenn dieser in
Betrieb ist.

c) Vorsicht! Der Stapler kann wahrend die Gabeln gehoben werden, nicht
fahren.

d) Passen Sie auf auf Ihre FuBe auf, wenn sie vor dem Stapler stehen. Sie
konnten verletzt werden.

e) Uberlasten Sie den Stapler nicht.

f) Geben Sie Acht, auf welcher Oberflache Sie den Stapler nutzen.

g) Arbeiten Sie nicht auf unebener Oberflache.

h) Es ist verboten Personen oder Tiere zu transportieren.

2.VORSICHT

a) Betreiber muss die Gebrauchsanleitung lesen.
b) Der Stapler ist zum Heben von Ladungen innerhalb der Kapazitat. Er darf
nicht fur andere Aktivitaten benutzt werden.
c) Der Stapler darf nur von geschulten oder autorisierten Personen benutzt
werden.
e) Ladung nicht zu schnell bewegen; Es kénnte beim Herunterfallen zu
Verletzungen kommen.
f) Achten Sie darauf, dass die Ladung richtig auf den Gabeln verteilt ist.
g) Falls die Ladung herunterfallt, bremsen Sie den Stapler sofort.
h) Verteilen Sie die Ladung auf beiden Gabeln!
i) Benutzen Sie den Stapler nicht, wenn die Ladung schwankt.
j) Fuhren Sie die Wartung anhand der Gebrauchsanleitung aus.
k) Andern Sie den Stapler nicht ohne Erlaubnis ab.
I) Achten Sie auf die Nutzung von Stopper, um die Ladung in der richtigen
Hohe zu halten.
m) Der Staple ist nicht wasserdicht! Nutzen sie ihn nur im Trockenen.

3.TAGLICHE KONTROLLE

Tagliche Kontrolle ist wichtig und effektiv. Sie hilft Ihnen Fehlfunktionen und
Stérungen zu entdecken. Prifen sie den Stapler anhand der folgenden Punkte:
1) Suchen Sie nach Kratzern, Krimmungen und Rissen.
2) Prufen Sie, ob der Zylinder dicht ist.
3) Prufen Sie die gleichméaBige Bewegung der Rader
4) Prufen Sie, ob alle Schrauben festsitzen.

Vorsicht
Benditzen Sie den Stapler nicht, wenn sie Fehlfunktionen oder Stérungen
entdeckt haben.

4. GEBRAUCH

4.1 Wie man die Bremse beniitzt

Vorsicht!
Verwenden Sie die Bremse wéhrend der Stapler steht, um plétzliche Bewegung
zu vermeiden.

Die Bremse ist mit einem Drehgelenk an der rechten Seite ausgestattet.
1) Bringen sie die Rader zum Stoppen und drlicken sie das
Bremspedal
2) Lassen Sie das Bremspedal los

4.2 Wie man die Ware hebt
Vorsicht
Uberlasten Sie den Stapler nicht! Verteilen Sie die Ladung auf beide Gabeln!

Drucken sie das Hebepedal so oft, bis die Ladung sich in gewlUnschter Héhe
befindet. Die max. H6he kann nicht Uberschritten werden. Der Stapler senkt die
Gabel etwas, wenn Sie die hochste Position erreicht haben.

4.3 Wie man die Ware senkt

Vorsicht!
FuBe und Hande nicht unter die Ladefldche!

Drehen sie Griff im Uhrzeigersinn. So werden sich die Gabeln senken.

5. LEISTUNGSVERZEICHNIS

Modell E;pazitﬁt Tisch mm | Tischhéhe mm :‘i:':er Sgewicht
FP0485 | 400 650 x 550 | 220-850 @150 70
FP0412 | 400 650 x 550 | 220-1200 150 76
FP0415 | 400 650 x 550 | 220-1500 @150 86

6. WARTUNG

6.1 Olen Sie alles, was in den folgenden Punkten angeftihrt ist
a) Achse der Rader
b) Verbindungsstifte
c) Pedalverbindungen

6.2 Wechseln Sie Hydraulikol alle 12 Monate

2| Osterreich Tel: +43 (0)732-370 800  www.ajprodukte.at | Deutschland Tel: +49 (0)211 302 709-0 » www.ajprodukte.de



120 ' =
» Ly (F
123 104 &A= 126
124 & o) ‘nr'
4 ! .-
0 3 .
21 o 3 &\ 128
‘b 129
7. BESTANDTEILLISTE “r109 | o 1 =/,
Nr. Beschrei- Anzahl
bung FP110 | Bolzen M6x30 |2
) Scheibe m.
FP101 | Tisch M10X68 | 1 P11 | oo 2 FP118 | Mastsockel ]
FP102 | BolzenM10 |2 FP112 | Schraube M6 |2 FP119 | Bolzen M12 1 FP127 | Bromspeda
FP103 | Schraube M10 |6 .
Bolzen FP120 | Scheibe 4 ;
FP113 M10x30 4 FP128 Elastische
FP104 ziﬁsrzﬂ'kfessmo > % FP121 | Bichse 2 Scheibe
FP114 | Schraube M20 | 2 FP122 | Steuerrad 2 FP129 | Bolzen M12
FP105 | Rolle 4 p——
" FP115 | 'orscniuss- 5 FP123 | Radkasten 1 FP130 | Haltebolzen
Blichse m. scheibe
FP106 | Durchm. 4 . Verschluss- Rolle m. Durchm.
18x20x15 Fp11g | Schelbem. |, FP124 | Cchraube M12 |2 FP131 | 50x79
Durchm. 10
FP107 B(L:Jrr];l]l:r)srgw 4 Elastische FP125 FB??:rEeslzten far ’ FP132 | Buchse 6204
’ FP117 | Scheibe m. 4 FP133 Rolle m. Durchm.
FP108 | Bolzen M6x30 | 4 Durchm. 10 FP126 | Bremse 1 150x45

3 | Osterreich Tel: +43 (0)732-370 800 » www.ajprodukte.at | Deutschland Tel: +49 (0)211 302 709-0 » www.ajprodukte.de




248

8. BESTANDTEILLISTE
Nr. Beschrei- Anzahl
bung A7 46
FP201 Beschrei- y 218
bung
Pumpkol-
FP202 ben 1 219
FP203 | Fed 1
03 | Feder 218 247
O-Ring
FP204 19%2.4 2
FP205 | Scheibe 1
Olbehalter
FP206 | |- 2 246
FP207 | Schaft 1
FP208 | Stahlkugel 3
O-Ring 220
FP209 11x1.9 2
221
Bolzen
FP210 M6x10 4
FP211 | Buchse 1
201
FP212 | Stift 1 222
Feder /
FP213 | jooxt2 | ] 202 et
FP214 | Buchse 1 210
Fp215 | Bolzen 1 203 244
M5x10 21
FP216 | Griff 1 204 = |~ 210
FP217 | Staubring 1
205 . : — 209 206
O-Ring ; - "
FP218 2 =) X ~—
30x25x1,5 == 20
204—_g ° 243
Scheibe q -
FP219 | souosx1s | ! "@ 241
- 208 win?
Fp220 | _CMUNGs |
scheibe
238
Fp221 | Boizen 1 !
M8x12
240 00 o 224
Pumpkor- -
FP222 per 1 = 926
Pump-
FP223 schlauch ! 226
Feder
FP224 | o5iiox6 | 2 0 208 237
FP225 | Stift 12x24 | 1 227 999 &30 231 930 229 236
Bol 228
olzen
FP226 M14x1,5 2
O-Ring
FP227 18x2.4 1
Schaft
Bolzen FP235 1 Haltebol
FP228 1 12x44 altebolzen
M14x1,5 FP241 | burchm. 15 |
Schraube
Schraube FP236 1
FP229 | °OTE 2 M8 FP242 | Pedal 1 FP249 miig ;
Sehoib Elast. FP243 | Pedalsitz 1
Fp230 | >chelem | 5 EP237 | Scheibe y , FP250 | Deckel 1
Durchm. 10 Gummi-
Durchm. 10 FP244 1 Schaft
buchse FP251 1
FP231 | Feder 2 15x61
Stahlkugel _
Haltebolzen FP238 | Durchm. 1 FP245 g:lg:ns 1 Fposp | Haltebolzen |,
Fp232 Durchm. 9 2 9,5 Durchm. 12
Kettenge- N
FP246 2 FP253 Kettendl 1
FP233 Druckrolle ’ FP239 Schraube ’ lenk -
30x14x20 M8 Buchse
Bich Bol FP247 | Kette 1 FP254 14x12x20 2
Uchse olzen
FP234 14x12x20 ! FP240 M8x30 ! FP248 | Kette 1 FP255 Halter 1

4 | Osterreich Tel: +43 (0)732-370 800 » www.ajprodukte.at | Deutschland Tel: +49 (0)211 302 709-0 » www.ajprodukte.de



(€

Konformitatserklarung

AJ Produkter AB bestatigt hiermit, dass:

Produkt: Stapler
Art.-Nr.: 30075 (PS0415)
Entspricht Richtlinie: 2006/42/EC

Harmonisierte Normen: -

Hersteller:

Noblelift Equipment
Changzhou Road, Taihu
Changxing, Zhejiang
China

Halmstad, 01.03.2016

=7
s {/‘\.
(-__7—.’-;-:""?..‘»—""'/ -

™

Edward Van Den Broek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukte.at & www.ajprodukte.de



Instrukcja obstugi

[30075] Uktadarka Platformowa

Uwaga: Wtasciciele i operatorzy sprzetu MAJA
OBOWIAZEK zapoznac¢ sie i zrozumiec¢ instrukcije
obstugi przed rozpoczeciem uzytkowania.

Wersja 1.0 ZDECYDOWANIE WIECE]™



Dziekujemy za uzywanie niniejszej
ukfadarki. Jest ona zrobiona z wysokiej
jakosci stali i zostata zaprojektowana
by by¢ trwata, niezawodng i tatwg w
uzyciu. Dla wtasnego bezpieczenstwa
i poprawnego uzytkowania prosze
przeczyta¢ niniejszg instrukcje przed
uzyciem.

Uwaga!

Wszystkie informacje zawarte ponizej
sg oparte na danych dostepnych

w momencie drukowania. Fabryka
zastrzega sobie prawo do modyfikacji
swoich produktow w kazdym czasie
bez uprzedzenia i bez ponoszenia

sankcji. Wiec zaleca sie sprawdzanie
mozliwych aktualizacji.

1. OSTRZEZENIA

1)
2)

3)
4)

5)
6)

7
8)

Nie wktadaj rak lub stép pod platforme.

Kazdemu zabrania sie stawania przed lub za platforma kiedy uktadarka
jest w ruchu.

Ukfadarka nie moze przemieszcza¢ sie podczas podnoszenia, grozi to
uszkodzeniem przez spadajacy tadunek.

Nie wktadaj stép przed kétka, grozi to kontuzjami podczas obnizania
tadunku.

Nie przetadowuj

Zwracaj uwage na nawierzchnie drogi podczas przemieszczania, zeby
towar nie spadt

Nie pracuj na pochytych powierzchniach

Przewozenie oséb jest zabronione

2. UWAGI

1)
2)

3)

4)
5)

6)
7)
8)
9)
10)
11)

12)

Operator powinien przeczytac¢ instrukcje przed uzytkowaniem.

Uktadarka jest uzywana do podnoszenia lub opuszczania tadunkéw w
obrebie swojej tadownosci i nie moze by¢ uzywana w innych celach.
Uktadarka moze by¢ obstugiwana jedynie przez przeszkolone i
upowaznione osoby.

Nie opuszczaj tadunku w po$piechu, azeby nie doprowadzi¢ do kontuzji.
Zwracaj szczegolng uwage na rozmieszczenie towaréw. Jesli towary nie
sg stabilne, przerwij prace.

Jesli widzisz, ze tadunek bedzie przesuwat sie lub moze spas¢
natychmiastowo zahamuj uktadarke.

NIE ustawiaj towaru po bokach i na koncu powierzchni tadunkowe;j.
tadunek musi by¢ rozmieszczony przynajmniej na 80% powierzchni stotu.
NIE uktadaj towaréw w sposob niestabilny, nieréwnomierny lub luzny.
Wykonuj prace konserwacyjne wedtug instrukcji serwisowe;j.

NIE modyfikuj uktadarki bez pisemnej zgody producenta.

Zdejmij tadunek z uktadarki i uzyj blokady bezpieczenstwa zeby zapobiec
opuszczaniu uktadarki w czasie serwisowania.

Uktadarka nie jest odporna na wode. Uktadarke nalezy obstugiwa¢ w
suchych warunkach.

3. CODZIENNA KONTROLA

Codzienna kontrola ma na celu znajdywanie awarii i defektéw uktadarki. Przed
uzytkowaniem uktadarki sprawdz nastgpujace rzeczy:

Sprawdz zadrapania, skrzywienia i pekanie uktadarki
Sprawdz, czy jest wyciek oleju z cylindra.

Sprawdz pionowy ruch uktadarki.

Sprawdz ptynno$¢ poruszania sie kot.

Sprawdz funkcjonowanie hamulca.

Sprawdz, czy wszystkie éruby sag mocno dokrecone.

Uwaga!
NIE uzywaj uktadarki jesli znajdziesz jakgkolwiek awarie lub usterke.

4. OBSLUGA UKLADARKI

4-1. Jak uzywac¢ hamulca
Uwaga!
Zahamuj podnoszenie w trakcie postoju zeby zapobiec nagtym ruchom.

Hamulec jest wyposazony w obrotowa rolke po prawej stronie.
1) Zahamuj koto, wcisnij pedat hamulca
2) Spué¢ hamulec, zwolnij pedat hamulca

4.2 Podnoszenie uktadarki

Ostrzezenie!

NIE przetadowu;j uktadarki. Nie przekrocz jej tadownosci znamionowej. NIE
ustawiaj towaru po bokach i na koricu powierzchni fadunkowej. tadunek musi
byc¢ rozmieszczony przynajmniej na 80% powierzchni stotu

Weciskaj kilka razy pedat podnoszenia az do momentu kiedy stét bedzie na
pozadanej pozycji. Stét nie podnosi sie po osiagnieciu najwyzszej pozycji, nawet
gdy naciska sig¢ pedat podnoszenia. Uktadarka obniza sig nieco po osiagnigciu
najwyzszej pozyciji.

4.3 Opuszczanie uktadarki

Ostrzezenie!
Nie wktadaj rak ani ndg pod platforme.

Przekre¢ gatke w kierunku przeciwnym do ruchu wskazéwek zegara. Wtedy
uktadarka obnizy sie

5. SPECYFIKACJA

FP0485 | 400 650 x 550 | 220-850 @150 70
FP0412 | 400 650 x 550 | 220-1200 @150 76
FP0415 | 400 650 x 550 | 220-1500 @150 86

6. KONSERWACJA

6.1 Smaruj kazda opisana nizej cze$¢ raz w miesiacu:
Miejsca do smarowania:
1) O$itozysko kot — smar Albany
2) Sworzen facznika - olej
3) Miejsce mocowania pedata — olej
4) tacznik — smar
5) Smarowniczka — smar

6.2 Zmieniaj olej hydrauliczny co 12 miesiecy.

2| 22862 38 76 * ajprodukty.pl



7. SPIS CZESCI MASZTU

~I5

i llosé FP109 | Uchwyt 1
Nr Opis os¢ it Fpiig | PoOstawa ; FP126 | Hamulec 1
FP101 5t M10X 1 FP110 | Sruba M6x30 2
01 | St6fM10X68 masztu FP127 | Pedalhamulca | 1
FP102 | Sruba M10 2 FP111 | Podktadka @6 |2 FP119 | Sruba M12 1
FP128 Podktadka 1
FP103 | Nakretka M10 6 FP112 | Nakretka M6 2 FP120 | Podktadka 4 elastyczna
Nakretka za- FP113 | Sruba M10x30 |4 FP121 | tozysko 2 FP129 | Sruba M12 1
FP104 ciskowa M10 2
FP114 | Nakretka M20 2 FP122 | Kierownica 2 Pierécien
FP105 | Rolka 4 FP130 ustalajacy 4
FP115 N_akretka za- 2 FP123 | Rama kota 1
FP106 SJJZIEZOMS 4 corons Fpi24 | Nekretka za- 2 FP131 gggz;g . 2
FP116 | Podktadka @10 |4 ciskowa M12
FP107 | Podktadka &6 FP117 Podktadka ela- 4 FP125 Rama kota dla 1 FP132 | tozysko 6204 4
FP108 | Sruba M6x30 4 styczna @10 hamulca FP133 | Rolka @150x45 |2

3 | 22862 38 76 * ajprodukty.pl




248

8. SPIS CZESCI MASZTU A7 o8
Nr Opis llosé
. 218
FP201 Rygiel ttoka 1
pompy
219
Fp2o2 | Nakfadka 1
sprezyny
FP203 | Sprezyna 1 218 247
FP204 | O-ring @19x2.4| 2
FP205 | Podkfadka 1
Regulator
FP206 | przeptywu 2 246
oleju
FP207 | Trzon 1
Stalowa kulka
FP208 26.35 3 220
FP209 | O-ring @11x1.9| 2 %221
FP210 | Sruba M6x10 | 4
FP211 | Tuleja 1
— 201
FP212 | I'ZPIeN 1 222
wypychajacy /
FP213 | Sprezyna 1 202 ~—
FP214 | Tuleja 1 2 210
FP215 | SrubaM5x10 | 1 3 011 244
FP216 | Uchwyt 1 =
— 4 |~ 210
Fp217 | erscien 1 20
Scieralny
Oing 3 30 205 . : — 209 206
-ring X ", - 3
FP218 | o515 2 = N~ ~~ 209
204 243
Podkladka @ q .
FP219 | 39x25x15 | | '@ 7 241
Podkiadka 208 () 4
uszczel- '
FP220 niajaca @7,5 x 1 238
11x3 A
p 240 A
FP221 | Sruba M8x12 1 239 z 224
FP222 | Kadtub pompy | 1 & T 226
FP223 Trzpien zaworu 1 226 L ot
pompy
Sprezyna
Fp224 J3x10x26 2
FP225 | Bolec @12x24 | 1 230 229
Sruba regula-
FP226 cyjna M14x1.5 2
FP227 | O-ring @18x24 | 1
Sruba regula-
Fp228 cyjna M14x1.5 1
FP229 | Wkret M10x10 | 2 FP235 | Trzon @12x44 1 FP243 Gniazdo ’
edata
Podktadka FP236 | Nakretka M10 1 P
S FP244 lej 1
FP230 | uszczelniajaca | 2 FP237 Elastyczna ; Gumowa tuleja
@10 podktadka @10 FP245 | Rygiel tioka 1
FP231 | Sprezyna 5 FP251 | Trzon J15x61 1
FP238 Stalowa kulka ] FP246 Pr;egub ° Pierscien
Pierscien 29,5 tancucha FP252 ! P
FP232 lai 29 2 ustalajacy @12
ustalajacy FP239 | Nakretka M8 1 FP247 | tancuch 1 :
Walek - FP253 Przektadnia 1
ate FP240 | SrubaMsx30 | 1 Pokrywa taricuchowa
FP233 | dociskowy 1 FP248 fancucha !
@30x14x20 Pierscien Tuleja
Sy FP241 | Lstalajacy @15 | FP249 | SrubaMex16 | 1 FP254 | Giaxioxeo | 2
FP234 @30x12x20 ! FP242 | Pedat 1 FP250 | Nasadka 1 FP255 | Wspornik 1

4 | 22862 38 76 * ajprodukty.pl



(€

Deklaracja zgodnosci

AJ Produkter AB niniejszym zaswiadcza, ze:

Produkt: Uktadarka Platformowa
Nr art.: 30075 (PS0415)

Jest zgodny z dyrektywa: 2006/42/EC

Normy zharmonizowane: -

Producent: Noblelift EqQuipment
Changzhou Road, Taihu
Changxing, Zhejiang
China

Halmstad 2016-03-01

=
-2 /

e >
<-—-q'..-':"'7,."""'f

™

EdwardvanDenBroek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukty.pl



Operating Instructions

[30075] Platform Stacker

Js-j . —

= (1

Ll e
i o
b -
-

Note: The owner and user MUST read and
understand these operating instructions
before using this product.

SURPRISINGLY MORE ™

Version 1.0



Thank you for using this platform
stacker. The platform stacker is
made of high quality steel, which
was designed to be durable, reliable

and easy-to-use. For your safety and
correct operation , please carefully
read this instruction before using it.

Note!

All of the information reported herein is
based on data available at the moment
of printing. The factory reserves the
right to modify its own products at any
time without notice and incurring in any
sanction. So, it is suggested to always
verify possible updates.

1. WARNINGS

1) Don'’t put your hands or feet under the platform

2) Anybody is forbidden standing in front of or behind the platform when the
stacker is moving

The stacker can’'t move while its rising, lest should damage by good’s falling
Don't put your feet in front of steering wheels, lest should be injured

Don't overload

Pay your attention to the surface of the road while moving, in case the falling
of goods

7) Don't work on the slope surface

8) Transporting person is prohibited

3)
4)
5)
6)

2. CAUTIONS

1) Operator should read the instructions before using this truck

2) This platform stacker is used to lifting or lowering the loads within its
capacity, which can not be used as other function

3) The platform stacker only can be operated by trained and authorized
person

4) Don't lowering loads in a hurry, in case any injury would happen

5) Please pay more attention to the position of loads. When the goods is not
steady please stop working

6) When the loads is going down to move or fall down, please brake the
platform stacker immediately

7) DO NOT side or end load. Load must be distributed on at least 80% of

table area.

DO NOT use platform stacker with unstable, unbalanced loosely load.

Practice maintenance work according to service instructions.

DO NOT modify platform stacker without manufacturers written constent.

Remove load from platform stacker and use safety stopper to prevent

platform stacker from lowering when servicing it.

12) This platform stacker is not designed to be water resistant. Use platform

stacker under dry condition.

3. DAILY INSPECTION

Daily inspection is effective to find the malfunction or fault on platform stacker.
Check platform stacker on the following points before operation.

)
2) Check if there is any oil leakage from the cylinder
3) Check the vertical creep of the platform stacker
4) Check the smooth movement of the wheels

5) Check the function of rake

6) Check if all the bolts nuts are tightened firmly

Caution!
DO NOT use platform stacker if any malfunction or fault is found

4. OPERATING PLATFORM STACKER

4.1 How to use the brake

Caution!

Bromsa staplaren nar den inte forflyttas fér att férhindra att den plétsligt rér
pa sig.

The brake is equipped with the swivel caster on the right side

1) Brake the wheel, press the brake pedal
2) Release the brake, lift up the brake pedal

4.2 Lifting the stacker

Warning!
DO NOT overload platform stacker. Stay within its rated capacity.
DO NOT side or end. Load must be distributed on at least 80% of table area.

Press the lifting pedal several times until the table reaches desired position.
The table does not elevate after reaching the highest position even if the lifting
pedal is pressed. The platform stacker lowers slightly after reaching the highest
position.

4.3 Lowering the stacker
Warning!
Don’t put your hands or feet under the platform

Swivel the knob counter-clockwise then the platform stacker will decrease.

5. SPECIFICATIONS
Model Capacity Table mm Table Height Wheel Weight
kg mm mm kg
FP0485 | 400 650 x 550 | 220-850 @150 70
FP0412 | 400 650 x 550 | 220-1200 7150 76
FP0415 | 400 650 x 550 | 220-1500 150 86
6. MAINTENANCE

6.1 Lubricate each point described below every month:
Lubricating Points:
1) Axle and bearing of wheels - albany grease

2) Link pin - Ol

3) Pedal Link point - Oil
4) Link - Grease

5) Grease nipple - Grease

6.2 Change hydraulic oil every 12 months.

2| 01252 359760 * ajproducts.co.uk



114
115

7. DELLISTA MAST

Nr. Beskrivning Antal
FP101 | Bord M10X68 1
FP102 | Skruv M10 2
FP103 | Mutter M10 6
FP104 | Lasmutter M10 2
FP105 | Rulle 4
FP106 | o' o0crs |
FP107 | Bricka @6 4
FP108 | Skruv M6x30 4

15

FP118 | Ram 1

FP109 | Handtag 1
FP119 | Skruv M12 1

FP110 | Skruv M6x30 2 -
FP120 | Bricka 4

FP111 | Bricka @6 2 FP127 | Pedal 1
FP121 | Lager 2

FP112 | Mutter M6 2 - FP128 | Fjaderbricka 1
FP122 | Styrhjul 2

FP113 | Skruv M10x30 4 - FP129 | Skruv M12 1
FP123 | Hjulfaste 1

FP114 | Mutter M20 2 . FP130 | Lasring 4
FP124 | Lasmutter 2

FP115 | Fjaderbricka 2 - FP131 | Axel @20X79 2
FP125 Hjulfaste for ’

FP116 | Bricka @10 4 broms FP132 | Lager 6204 4

FP117 | Fjaderbricka @10 | 4 FP126 | Broms 1 FP133 | Hjul @150x45 2

3| 01252 359760 e ajproducts.co.uk




8. LIST OF MAST

217

218

219

218

248

246

247

No. Description Qty.
FP201 | Pump pistonrod | 1
PP 246
FP202 | Cap of spring 1
FP203 | Spring 1
FP204 | O-Ring @19X2.4 | 2
220
FP205 | Washer 1
FP206 | Oil-holder M6 2 221
FP207 | Shaft 1
FP208 | Steel Ball@6.35 | 3
201
FP209 | O-Ring @11x1.9 | 2 / 299
FP210 | Bolt M6x10 4
FP211 | Fixing Sleeve | 1 202
FP212 | Strike Pin 1 210
-~ 203 o1 244
pring
FP213 @19x2x12 ! 210
FP214 | Fixing sleeve 1 204 |
FP215 | Bolt M5x10 1 205 L — 209 206
FP216 | Handle 1 ™~ 209 y
) 204 243
FP217 | Dust Ring 1
O-Ri Q' 241
-Ring
FP218 | Gaox2sx1.5 2 208 win?
Washer '
FP219 | Gaoxosx15 1 238
»
Seal washer
FP220 | o7 sx11x3 ! 240 239 ) 24
FP221 | Bolt M8x12 1 - S T 226
FP222 | Pump body 1 226 ) T
Fp2og | Spindle of 1
pumping valve
FP224 | Spri 2 0 230 208
pring 227 231
@3x10x26 228 299 230 229
FP225 | Pin @12x24 1
FP226 | Adijusting bolt 2
M14x1.5
FP227 | O-Ring @18x2.4 | 1
FP228 | Adijusting bolt 1
M14x1.5
FP229 | Screw M10x10 2
S FP235 | Shaft @12x44 1 FP242 | Pedal 1
ea asnher
FP230 | 0 2 FP236 | Nut M10 1 FP243 | Seal of pedal 1 FP250 | Cap 1
FP231 | Spring 2 FP237 g?g“c washer | FP244 | Rubber sleeve | 1 FP251 | Shaft 015x61 L
o . - FP252 | Retaining ring 2
FP245 | Piston rod 1
FP232 gga‘”'”g L FP238 | Steelball @9.5 | 1 212
FP246 | Joint of chain 2 ,
Pressure roller FP239 | NutM8 1 FP253 | Chain gear 1
FP233 | p30x14x20 ! FP240 | Bolt M8x30 1 FP247 | Chain ! FP254 | Bushing 2
Bushing Retaini N FP248 | Chain cover 1 @14x12x20
etaining ring
FP234 | G1axi2x0 ! FP241 1 515 ! FP249 | Bolt M8x16 1 FP255 | Bracket 1

4 | 01252 359760 * ajproducts.co.uk




Declaration of conformity

AJ Produkter AB hereby confirms that:

Product: Platform Stacker
Art. no.: 30075 (PS0415)
Complies with Directive(s): 2006/42/EC
Conforms to standards: -

Manufacturer: Noblelift Equipment
Changzhou Road, Taihu
Changxing, Zhejiang
China

Halmstad 2016-03-01

=
-2 /

e >
<-—-q'..-':"'7,."""'f

™

Edward Van Den Broek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajproducts.co.uk



Operating Instructions

[30075] Platform Stacker

Js-j . —

= (1

Ll e
i o
b -
-

Note: The owner and user MUST read and
understand these operating instructions
before using this product.

SURPRISINGLY MORE ™

Version 1.0



Thank you for using this platform
stacker. The platform stacker is
made of high quality steel, which
was designed to be durable, reliable

and easy-to-use. For your safety and
correct operation , please carefully
read this instruction before using it.

Note!

All of the information reported herein is
based on data available at the moment
of printing. The factory reserves the
right to modify its own products at any
time without notice and incurring in any
sanction. So, it is suggested to always
verify possible updates.

1. WARNINGS

1) Don'’t put your hands or feet under the platform

2) Anybody is forbidden standing in front of or behind the platform when the
stacker is moving

The stacker can’'t move while its rising, lest should damage by good’s falling
Don't put your feet in front of steering wheels, lest should be injured

Don't overload

Pay your attention to the surface of the road while moving, in case the falling
of goods

7) Don't work on the slope surface

8) Transporting person is prohibited

3)
4)
5)
6)

2. CAUTIONS

1) Operator should read the instructions before using this truck

2) This platform stacker is used to lifting or lowering the loads within its
capacity, which can not be used as other function

3) The platform stacker only can be operated by trained and authorized
person

4) Don't lowering loads in a hurry, in case any injury would happen

5) Please pay more attention to the position of loads. When the goods is not
steady please stop working

6) When the loads is going down to move or fall down, please brake the
platform stacker immediately

7) DO NOT side or end load. Load must be distributed on at least 80% of

table area.

DO NOT use platform stacker with unstable, unbalanced loosely load.

Practice maintenance work according to service instructions.

DO NOT modify platform stacker without manufacturers written constent.

Remove load from platform stacker and use safety stopper to prevent

platform stacker from lowering when servicing it.

12) This platform stacker is not designed to be water resistant. Use platform

stacker under dry condition.

3. DAILY INSPECTION

Daily inspection is effective to find the malfunction or fault on platform stacker.
Check platform stacker on the following points before operation.

)
2) Check if there is any oil leakage from the cylinder
3) Check the vertical creep of the platform stacker
4) Check the smooth movement of the wheels

5) Check the function of rake

6) Check if all the bolts nuts are tightened firmly

Caution!
DO NOT use platform stacker if any malfunction or fault is found

4. OPERATING PLATFORM STACKER

4.1 How to use the brake

Caution!

Bromsa staplaren nar den inte forflyttas fér att férhindra att den plétsligt rér
pa sig.

The brake is equipped with the swivel caster on the right side

1) Brake the wheel, press the brake pedal
2) Release the brake, lift up the brake pedal

4.2 Lifting the stacker

Warning!
DO NOT overload platform stacker. Stay within its rated capacity.
DO NOT side or end. Load must be distributed on at least 80% of table area.

Press the lifting pedal several times until the table reaches desired position.
The table does not elevate after reaching the highest position even if the lifting
pedal is pressed. The platform stacker lowers slightly after reaching the highest
position.

4.3 Lowering the stacker
Warning!
Don’t put your hands or feet under the platform

Swivel the knob counter-clockwise then the platform stacker will decrease.

5. SPECIFICATIONS
Model Capacity Table mm Table Height Wheel Weight
kg mm mm kg
FP0485 | 400 650 x 550 | 220-850 @150 70
FP0412 | 400 650 x 550 | 220-1200 7150 76
FP0415 | 400 650 x 550 | 220-1500 150 86
6. MAINTENANCE

6.1 Lubricate each point described below every month:
Lubricating Points:
1) Axle and bearing of wheels - albany grease

2) Link pin - Ol

3) Pedal Link point - Oil
4) Link - Grease

5) Grease nipple - Grease

6.2 Change hydraulic oil every 12 months.

2| 01-2811700 e ajproducts.ie



114
115

~F
7. LIST OF MAST
No. Description Qty. FP109 | Handle 1 FP118 | Mast Base 1
FP101 | TableM10X68 1 FP110 | Bolt M6x30 2 FP119 | Bolt M12 1
FP102 | Bolt M10 2 FP111 | Washer @6 2 FP120 | Washer 4 FP127 | Brake pedal
FP103 | Nut M10 6 FP112 | Nut M6 2 FP121 | Bearing 2 FP128 | Elastic Washer
FP104 | Locking Nut M10 | 2 FP113 | Bolt M10x30 4 FP122 | Steering Wheel |2 FP129 | Bolt M12
FP105 | Roller 4 FP114 | Nut M20 2 FP123 | Wheel Frame 1 FP130 | Retaining ring
FP106 185525;%5@ 4 FP115 | Locking Washer |2 FP124 | Locking Nut M12 | 2 FP131 %gzg‘)t(%roller
FP116 | Washer @10 4 FP125 Wheel frame for 1
FP107 | Washer J6 4 ) brake FP132 | Bearing 6204
FP117 Elastic Washer 4
FP108 | Bolt M6x30 4 @10 FP126 | Brake 1 FP133 | Roller @150x45

3| 01-2811700  ajproducts.ie




8. LIST OF MAST

248

A7 246
218
219
218 247

No. Description Qty.
FP201 | Pump pistonrod | 1
PP 246
FP202 | Cap of spring 1
FP203 | Spring 1
FP204 | O-Ring @19X2.4 | 2
220
FP205 | Washer 1
FP206 | Oil-holder M6 2 221
FP207 | Shaft 1
FP208 | Steel Ball @6.35 | 3
201
FP209 | O-Ring @11x1.9 | 2 / 299
FP210 | Bolt M6x10 4
FP211 | Fixing Sleeve | 1 202
FP212 | Strike Pin 1 210
-~ 203 o1 244
pring
FP213 @19x2x12 ! 210
FP214 | Fixing sleeve 1 204 |
FP215 | Bolt M5x10 1 205 L — 209 206
FP216 | Handle 1 ™~ 209 y
) 204 243
FP217 | Dust Ring 1
O-Ri Q' 241
-Ring
FP218 | Gox25x1.5 2 208 win?
Washer '
FP219 | Gaoxosx15 1 238
»
Seal washer
FP220 | o7 sx11x3 ! 240 239 ) 24
FP221 | Bolt M8x12 1 - S T 226
FP222 | Pump body 1 226 ) T
Fp2og | Spindle of 1
pumping valve
FP224 | Spri 2 0 230 208
pring 227 231
@3x10x26 299 230 229
228
FP225 | Pin @12x24 1
FP226 | Adijusting bolt 2
M14x1.5
FP227 | O-Ring @18x2.4 | 1
FP228 | Adijusting bolt 1
M14x1.5
FP229 | Screw M10x10 2
P FP235 | Shaft @12x44 1 FP242 | Pedal 1
ea asher
FP230 | 0 2 FP236 | Nut M10 1 FP243 | Seal of pedal 1 FP250 | Cap 1
FP231 | Spring 2 FP237 g?g“c washer | FP244 | Rubber sleeve | 1 FP251 | Shaft 015x61 L
- . - FP252 | Retaining ring 2
FP245 | Piston rod 1
FP232 gzta'”'”g LS FP238 | Steelball @9.5 | 1 212
FP246 | Joint of chain 2 ,
Pressure roller FP239 | NutM8 1 FP253 | Chain gear 1
FP233 | p30x14x20 ! FP240 | Bolt M8x30 1 FP247 | Chain ! FP254 | Bushing 2
Bushing Retaini N FP248 | Chain cover 1 @14x12x20
etaining ring
FP234 | G1axiox0 ! FP241 1 515 ! FP249 | Bolt M8x16 1 FP255 | Bracket 1

4| 01-2811700 e ajproducts.ie




Declaration of conformity

AJ Produkter AB hereby confirms that:

Product: Platform Stacker
Art. no.: 30075 (PS0415)
Complies with Directive(s): 2006/42/EC
Conforms to standards: -

Manufacturer: Noblelift Equipment
Changzhou Road, Taihu
Changxing, Zhejiang
China

Halmstad 2016-03-01

=
-2 /

e >
<-—-q'..-':"'7,."""'f

™

Edward Van Den Broek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajproducts.ie



